jamato

Parts List

SUPER HIGH SPEED
OVERLOCK STITCH MACHINE

AZ8000G

MODELS & DEVICES

AZ8020G AZ8000G AZ8000G-M AZ8003G
AZ8016G AZ8019G AZ8025G - AZ8032G
AZ3035G AZ8039G AZ8045G -

K2 C B3 CH20 SC10
% YAMATO SEWING MACHINE MG, 60.LTD,




TABLE OF MODEL & DEVICE
EFINEREOTHE—E

device EE

machine
model 1&FE head

O|O0O|]0O|O0O O0O|O|O|0O|0O|O
O

O

o, oo oj0o 000 000000
®)
o, ,o0/ o0 oj]0oj]0OjO0j]Oj]O0O|]O0O|O|0O0|0/|O0O

<NOTICE>

This table includes the main models.

See the details of the gauge and others on the parts book for each device.

Some models without the gauge can not be produced.

This table is subject to change without notice.

<EED

CORICBARBEEZLHLTHEDET, F'—IVEOFRIEZ/NN—Y Ty I ESBL TR,
—fHEERIC LD KETERWVWELHDET,

CDORDTHEBHEIG., WEBEVLPEREOHBRRVEIEICLEDEEINDHBEDNHDEITDTSTETIW,



IN=YVZXA+NDRA

ZD/IR—Y ) A NFAZB020G-Y5, YO(TEA R ER EEREFTINICUTASAMNEERLTWET, BRI~
13ICEERETILELEH UL TWED, ‘

EE 14~ TEFI, AHEBESEETHLTVET,

K=Y UYZRNCEHINTWE NS —DTEIARXARXIBERDLTVET,

ARV IR U TH2EFIE. BEHRFOT 1 XTT,

L5 DA (Parts No. DBICEHRINTWET, )
[ 1RIEONR—=YYRANMNIHLT, SEZEEINLBRERDULTVWED,
[ ] AiEIAParts No., RURIEDORIR
€ FEDO/N—YUZMIHULT, SEEHINCHRBRVETILVERDUTVWETD,

BEEXDOBRO ZER

Y ZOIR—YYZPNCEHINTWBERE EXDOEIL. Parts No.(BIZ &, 2150210) THFEWLE T,
Y 0020004 DFEIE. 0020004 X (220004 TTEX T E W,

Y I7Fa—TJHEXOBREREERIEZEASETIL,

BHE. CONX—YVVRANDEHFBIER., ARICEDTEESNIEENBEDET DTS TETIL,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of AZ8020G-Y5, Y6 with Flat Knife.
The items from No.1 to No.13 contain the standard model.

The following items included No.14 contain the submodel and Device.

The dimension of Collar on this Parts List shows Inside diameter X Outside

diameter X Width.

Numbers on a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
Y When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.2150210) which you require so that we can deliver the correct Parts to you.
Y When the Part No. is “0020004" , please place an order for the part by showing “0020004"
or “20004" .
% When ordering Air Tube, please inform us of the Part No. and the length,

This Parts Listis subject to change without notice,



Contents

HR

MISCELLANEOUS COVERS(1) AIR—EHR(T) 1
MISCELLANEOUS COVERS(2) HIR—EIR(2) 2
MISCELLANEOUS COVERS(3) HAIX—BER(3) 3
MISCELLANEOUS THREAD EYELETS REEF 4
MISCELLANEOUS CRANKSHAFT & BUSHINGS FEHMRCTyaEER 5
NEEDLE BAR DRIVING MECHANISM sEEmE 6
KNIFE DRIVING MECHANISM XA 7
PRESSER FOOT MECHANISM RITEE 8
UPPER LOOPER DRIVING MECHANISM LIV — IR 9
LOWER LOOPER DRIVING MECHANISM TIL— N8 10
FEED DRIVING CONTROL MECHANISM HOEX U R EEAE 11
FEED DRIVING MECHANISM %Y #E 12
LUBRICATING MECHANISM R 13

EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZ8000G

BAARUYTETIERSR 14

AZ8000G-M EXCLUSIVE PARTS Y7EFINERBM 15
AZ8003G EXCLUSIVE PARTS Y7ETFTINERSBR 16
AZ8016G EXCLUSIVE PARTS Y7EFIVERSB® 17
& AZ8016G-5 EXCLUSIVE PARTS Y7EFIVERSBR 18
€ AZ8019G EXCLUSIVE PARTS Y7EFIVERSB® 19
€ AZ8020G-X4, X5, EXCLUSIVE PARTS Y7EFIVERB® 20
AZ8025G EXCLUSIVE PARTS Y7ETFILERSBE 21
€ AZ8032G, 8035G EXCLUSIVE PARTS(1) B7EFIVEREBM(1)22
€ AZ8032G, 8035G EXCLUSIVE PARTS(2) B7EFIEREBM(2)23
AZ8039G EXCLUSIVE PARTS Y7ETFILERBM 24
& AZ8045G, 8045G/K2 EXCLUSIVE PARTS(1) H7EFIEREBM(1)25
¥ AZ8045G-04/K2 EXCLUSIVE PARTS(2) Y7ETIVEREM(2) 26




Contents

K2 DEVICE(1) K2%E(1) 27
K2 DEVICE(2) K2 %E(2) 28
C DEVICE CE&E 29
B3 DEVICE B3 %E&E 30
CH20 DEVICE(1) for AZ8000G CH20%i&E(1) 31
CH20 DEVICE(2) for AZ8000G CH20%&(2) 32
CH20 DEVICE(3) for AZ8000G CH20%&(3) 33
4SC10 DEVICE SC10%&E 34
@®EXTRA PARTS(1) $EER&A(T) 35
®EXTRA PARTS(2) FEEEBR(2) 36
MICELLANEOUS SUPPORTING BOARD 27 iRER 37
THREAD STAND RIAB 38
WARNING LABEL EESNI 39
LIST of MAIN SPARE PARTS EEBRYR B 40
INDEX ] 41




AZ8000G



MISCELLANEOUS COVERS(1)
]

FAIN—BFFR(T)

1

RefNo Parts No. Description m 4 Amt. Req
1 2100006 Cloth Plate JORXR7L—k 1
2 2150210 Cloth Plate(Lower) JOX7L—MT) 1
3 2100014 Rubber Cushion JORTL—MNTHEAE 1
4 001123 Washer Ty 5
5 000644 . Spring Washer ATV TTy 2% 3
6 110045 Screw(M4-0.7 X 12) Exy 3
7 2100011 Cloth Plate Eccentric Bushing IxtyITvyya 1
8 160001 Screw(M4-0.7 x 4) = 1
9 2100012 Collar(4 x 9 x 6mm) hZ>— 1

10 003637 Screw(1/8-44 x 2.5) xRy 1
11 2150015 Cloth Plate Spring JORTL—kIRX 1
12 110012 Screw(M4-0.7 x 5} xRy 2
13 100001 Lock Nut OvoFvhk 1
14 110031 Stop Screw(M4-0.7 X 12) A bhwikxy 1
15 0020004 Oil Cap AALNFvy T 1
16 0020005 O-ring(P28) oy 1
17 2100053 Top Cover L= 1
18 110016 Screw(M4-0.7 X 15) JI2=87 6
19 2150026 Top Cover Gasket EHR—=RyF> 1
20 2100864 Oil Reservoir Gasket i A 1
21 2151054 [2100863] Oil Reservoir =T 1
22 006816 Screw(1/4-24 X 8) xRy 4
23 0032879 Oil Reservoir Rubber Cushion(Black-colored) ik T L (B ) 3
24 0033627 Oil Reservoir Rubber Cushion(Green-colored) B T L (iR &) 1
25

26 2100875 Oil Reservoir Positioning Bar BT EEE 4
27 300004 Washer Ty 4
28 120017 Screw(M5-0.8 X 15) xRy 6
29 0020137 Drain Hole Seal A 1
30 005075 Drain Hole Screw(3/8-24 x 8) HRFERY 1
31

32 2151056 [2100004] Wind Guide Plate AZERIK 1
33 110013 Screw(M4-0.7 X 8) =87 2
34 300043 Washer ARSI 2
35 2049401 Serial Number Plate BEIL—H 1
36 000726 Rivet 1EXgE 2

AZ8000G



AZB000G



MISCELLANEOUS COVERS(2)
-~ - -~ -

HIXN—BR(2)

2

RefNo Parts No. Description m A Amt. Req
1 2150016 Side Cover T AV AN 1
2 110013 Screw(M4-0.7 X 8) ExY 4
3 110013 [1T0001] Screw(M4-0.7 X 8)[M4-0.7 X 5.4] xRy 1
4 2150018 Eye Guard Holder 74— RiR 1
5 170032 Screw(M4-0.7 X 5) Ry 1
6 000010 Conical Spring Washer mXRTy ¥y 2
7 2150125 Eye Guard FA4H—R 1
8 110076 Screw(M3-05 X 6) ExRY 2
9 000444 Washer A 2

10 2150023 Needle Bar Oil Defender HHEmZT 1
11 110012 Screw(M4-0.7 x 5) kxR 2
12 2150024 Needle Bar Qil Seal - 1
13 190015 Screw(M14-2 X 6) xry 2
14 2150025 Logo Plate AOv—71k 1
15 110106 Screw(M4-0.7 x 8) xy 2
16 380167 ‘AZ-G” Logo Mark AZ-GOON—7 1
17 390165 Brand Name Plate(68mm)(Green) BRIR (%) 1
18 390166 Brand Name Plate(83mm)(Green) AR (7%) 1
19 2100538 Front Cover Latch Spring BIRFAN—F v FINEK 1
20 0024446 Front Cover Hook BiBFAN—-T v o 1
21 001203 Screw(9/64-40 X 4.5) Exy 1
22 0020016 Front Cover Hinge Pin BIfEFAN—-EYIEY 1
23 003637 Screw(1/8-44 x 2.5) xRy 2
24 2100024 Front Cover(Right) BB FH/N— 1
25 0024095 Front Cover Hinge Spring BIFF ANR—E Y INRR 1
26 2151055 [2100855] Front Cover Hinge e s AN ) 1
27 2100534 Chip Guard(Openable) EZE VIR 1
28 110003 Screw(M35-0.6 X 6) Ry 2
29 2129420 Model Plate(Green) RUZUAR (%) 1
30 @ —-———- Threading Chart(See the Table) HFRBUR(TRSER) 1
31 2100856 Front Cover Latch BIRAF AN—5 v F 1
32 110054 Screw{M3-05 X 3.5) Exy 2

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

(1) BIEUWR 2 HRE OB IIBEES (7 — Vids. rRES D)2 8o 23 v,

Parts No.
Models Threading Chart
AZB8000G 390650
8000G-M 390650
8003G 390650
8016G 390650
8019G 390650
8020G 390651
8025G 390651
8032G 390651
8035G 390651
8039G 390651
8045G 390650

AZ8000G



%

/ \\«P

[4

\¥4

AZB0O0O0G



MISCELLANEOUS COVERS(3)
e "

FIX—BF%(3)

3

Ref.No Parts No. Description m A Amt. Req
1 2100035 Feed Mechanism Cover EY EHNR— 1
2 2100921 Feed Mechanism Cover Gasket EY EAN—RyFy 1
3 110048 Screw(M4-0.7 x 10) IRy 5
4 2100047 Rubber Cushion 1B A B () 1
5 2110027 O-ring(P52) ouyy 1
6 2110026 Ball Bearing Holder R7ZYVTEL 1
7 110013 Screw(M4-0.7 X 8) =8 7
8 2100318 Fan Cover T7YHIN—= 1
9 110012 Screw(M4-0.7 X 5) Exy 2

10 150004 Screw(M4-0.7 X 6) bRy 1
11 2100961 Seal Plug B 2
12 2150022 Pushbutton TyaRgy 1
13 2100861 Oil Seal AN —=IL 1
14 0033024 Retaining Ring Ay FUry 2
15 0068517 Pushbutton Spring Ty aiRg vIRE 1
16 330008 Seal Plug A 1
17 330000 Seal Plug S 1
18 2150017 Fabric Guide Plate HERAR 1
19 110064 Screw(M4-0.7 X 8) jl= 87 2
20 2100918 Tail Cover Gasket BHN—NRyF> 1
21 2100037 Tail Cover #®AIN— 1
22 2150069 [0036518] Seal Plug B 1
23 2100873 Ball Bearing Housing DIV 1
24 2100874 Ball Bearing Housing Gasket NIV TRy FY 1
25 130003 Screw(M4-0.7 X 7.3} Ry 3

AZB000G



AZ8000G



MISCELLANEOUS THREAD EYELETS RERE R 4
|
RefNo Parts No. Description m % Amt. Req
1 2160122 [2100063] Thread Guide Plate HFEAR 1
2 110013 Screw(M4-0.7 x 8) =) 2
3 0024084 Thread Tension Spring Cap FREFEFNELF v v F(L) 4
4 0024083 Tension Spring Bushing HREFF v REJIEX 4
5 0024157 Lower Looper Thread Tension Spring TIL—/VRFE F/N% 1
6 0020118 Thread Tension Spring Retainer RAF/INRFEYVI(T) 4
7 000178 Felt Zzlbk 4
8 0031111 Tension Disc SKFEFmM 8
9 000177 Felt Zz)Lb 4
10 190016 Tension Post(Short) HREATFEGT) 4
11 0032962 Tension Disc Eyelet *ATFAERE 3
12 0032952 Upper Looper Thread Tension Spring _LJL—/CREBF/NE 1
13 0032971 Needle Thread Tension Spring grR#FF/INR 1
14 0024156 Needle Thread Tension Spring FARBF/INR 1
15 2150116 Tension Disc Eyelet for Needle Thread  #H%#FEF&ERE 1
16 2150030 Oil Container SP&>Y 1
17 2150031 Oil Container Plug Bt 1
18 310105 Felt SP7ziLk 1
19 2150032 Felt Holder SP7z/LMET 1
20 110013 [110012] Screw(M4-0.7 x 8) Fxy 1
21 2150124 Needle Thread Eyelet Holder FRBEUTHR 1
22 110001 Screw(M4-0.7 X 54) Exy 3
23 2150115 Needle Thread Eyelet(Right) #HRE(R) 1
24 006035 Screw(9/64-40 X 7) Ry 1
25 000644 Spring Washer A7V T Ty 1
26 000322 Nut Fvhk 1
27 2150114 Needle Thread Eyelet(Left) HRE(E) 1
28 2150110 Needle Thread Pull-off gy 1
29 110073 Screw(M4-0.7 X 7.5) xy 1
30 000653 Knock Pin AR <% 1
31 2150111 Thread Retainer Plate Support INRFIR 1
32 2150112 Thread Retainer Plate /NERFM 1
33 2150132 Thread Retainer Spring JNERFIMICR 1
34 170049 Screw(M2-04 X 4) Ry 1
35 2150027 Looper Holder Cover W—IREHIR— 1
36 110009 Screw(M4-0.7 X 8) =8 1
37 0093303 Looper Driving Shaft Oil Seal =AY —I 1
38 2100229 Looper Holder Cover Spacer(Rubber) JL—/XEH/N—ZXAR—1f 1
39 2150119 Looper Thread Eyelet(Left) JL—I1SRE(E) 1
40 110035 Screw(M4-0.7 X 10) xry 3
41 2150123 Thread Eyelet Support REEUSR 1
42 2150120 Lower Looper Thread Eyelet TIL—/ChRE 1
43 2150121 Upper Looper Thread Eyelet L~ %iE 1
44 000014 Washer TyTy 2
45 110026 Screw(M3-05 X 6) IERY 2
46 0022215 Looper Thread Pipe HE/INA T 2

AZB000G



OOOOOOO



MISCELLANEOUS CRANKSHAFT & BUSHINGS

FTWMROTvyaE@E D

Ref.No Parts No. Description m Amt. Req
1 2150214 Machine Pulley S ED 1
2 160007 Screw(M6-1 X 6) xRy 6
3 2110181 Oil Cooling Fan BH 7Y 1
4 160001 Screw(M4-0.7 X 4) Xy 5
5 2110184 Wave Washer VSR 1
6 2110183 Mechanical Oil Shield myy 1
7 0093090 Crankshaft Ball Bearing(Right) IN—=ILRF U T(H) 1
8 3100129 Bearing Adapter RFY T 1
9 2150096 Oil Pump Driving Worm A RN 1

10 2150038 Crankshaft Bushing Frva 1
11 2150100 Crankshaft I v Tk 1
12 2100111 Crankshaft Counterweight NSVRATIA N 1
13 110036 Screw(M3-0.5 x 6.5) kRY 2
14 160027 Screw(M3-05 X 3) EERY 5
15 2100872 Crankshaft Ball Bearing(Left) IR—=IRF VY I (E) 1
16 2150039 Crankshaft Bushing IWNTwyya 1
17 2100105 UpperKnifeDriving ShaftBushing(Right) EXZ&@T v > a(H) 1
18 2150043 UpperKnife - Feed Bar Driving Shaft Bushing =X X8 - # U Tv o 2
19 2100117 Upper Knife Driving Shaft Oil Seal EXZEA A=) 1
20 2150049 Needle Bar Driving ShaftBushing(Right) #7787 v ¥ a(H) 1
21 2150048 Needle Bar Driving Shaft Bushing(Left) #8775 > 7817 v 2 1 () 1
22 003636 Cap Screw(5/16-32 x 3.5) BExy 1
23 000526 Gasket AGE 74 1
24 2150040 Needle Bar Bushing(Upper) #HETva(k) 1
25 310109 Oil Wick p:EFiY 1
26 2150041 Needle Bar Bushing{Lower) gHET Y2 (T) 1
27 2150046 UpperLooperDriving ShaftBushing(Front) £JL—/ &7 2 7. (81) 1
28 2150047 UpperLooperDriving ShaftBushing(Rear) EJIL—/S87 v & 1 (#8) 1
29 2100272 Looper Driving Shaft Qil Seal W—ISEA L= 1
30 2150044 LowerLooperDriving ShaftBushing(Front) TIL—/@ 7 v > = (80) 1
31 2150045 Lower Looper Driving Shaft Bushing(Rear) T/L— /87w ¥ 1. (#8) 1
32 2150042 Feed Bar Driving Shaft Bushing(Left) #U#87 v > 1(fk) 1
33 2150069 Seal Plug B 1
34 2100098 Control Lever Shaft Bushing RUFEELN—8T vy 1
35 2150050 Needle Bar & Needle Bar Bushing, C.Set &t - #H&E7 v > a2 (#8) 1
36 2100642 Needle Bar i 1

AZB000G



AZ8000G



NEEDLE BAR DRIVING MECHANISM
-~

RS

6

Ref.No Parts No. Description m 4 Amt. Req
1 2150105 Needle Bar Driving Connecting Rod  ##&0Owv K 1
2 120049 Screw(M4-0.7 X 16) IExY 2
3 2100144 Needle Bar Driving Connecting Rod Pin HEsIZ I EY 1
4 160002 Screw(M4-0.7 X B) Ry 1
5 2100899 Needle Bar Driving Lever HES T v 1
6 120006 Screw(M6-1 X 12) xRy 1
7 2100137 Collar(12 x 20 x 10mm) Nno— 1
8 160003 Screw(M5-0.8 X b) xRy 2
9 2150054 Needle Bar Crank Arm, C. Set g o> (#) 1

10 2150053 Needle Bar Driving Shaft HEI SV U 1
11 2100136 Needle Bar Crank Arm HEIZVY 1
12 300008 Washer Ty 1
13 140003 Screw(M6-1 X 18) Ry 1
14 2100138 Needle Bar Connecting Link HEy 1
15 2100176 Needle Bar Connecting Link Pin gHEY Iy 2
16 310089 Oil Wick SHE 2
17 2150051 Needle Bar Connecting Bracket e ¥ 1
18 110006 Screw(M3.5-0.6 x 10) xRy 1
19 160016 Screw(M4-0.7 X 4.5) xRy 2
20 2100642 Needle Bar gHEE 1
21 2159102 Needle Clamp(Y) #1EX 1
22 @ - Needle(System : DC X 1) &t 2
23 003637 Screw(1/8-44 x 2.5) =% 2
24 2150057 Stitch Plate Support Stay, C. Set SHREVT B T () 1
25 2150058 Stitch Plate Support Stay RS AXT 1
26 000035 Roll Pin A=)y 1
27 110009 Screw(M4-0.7 X 8) Exy 6
28 2100502 Stitch Plate Support(Rear) HIREX & (&) 1
29 110001 Screw(M4-0.7 X 5.4) kxy 1
30-1 2108004 Stitch Plate(Y5) iR 1
30-2 2108005 Stitch Plate(Y®6) iR 1
31 005345 Screw(11/64-40 x 8.3) ExY 2
32 2100145 Stitch Plate Support(Front) HHREXS & (71) 1
33 110011 Screw(M5-0.8 X 10) ERY 2
34 0032604 Rubber Cushion AR 1
35 2109200 Needle Guard(Front) =4 (7h) 1
36 110002 Screw(M3-0.5 X B) =87 1
37 2150035 HR Unit, Complete Set HR & (1) 1
38 3100370 Tube Joint AC s =2 1
39 2100152 Qil Tube(70mm) #8387 7 (70mm) 1
40 310005 Oil Wick R 1
41 2100533 HR Felt Holder HRZ =)L+ 1
42 310001 HR Felt HRZzJL bk 1
43 2100535 HR Felt Holder Bracket, C. Set HREXf+& (#8) 1
44 2100536 HR Felt Holder Bracket HREXf$& 1
45 000393 Roll Pin o—-iLEey 1
46 110013 Screw(M4-0.7 X 8) =87 1
47 320008 Fitting Stud(Short) EWMFRIL M EE) 1
48 000567 Seal IRy FY 1
49 2150150 HR Unit Bracket HR&EER 1

AZ8000G



AZB8000G



KNIFE DRIVING MECHANISM ,
|

b 1

v

Ref.No Parts No. Description m % Amt. Req
1 2100160 Upper Knife Driving Connecting Rod EXZXOw R 1
2 120049 Screw(M4-0.7 X 16) kxy 2
3 2100173 Driving Lever Pin LAREEE 1
4 160002 Screw(M4-0.7 X B) jl=87) 1
5 2100162 Upper Knife Driving Lever A ZEh 1
6 120006 Screw(M6-1 x 12) kxry 1
7 2100161 Collar{10 X 19 X 9mm) ho— 1
8 160003 Screw(M5-0.8 x 5) Jl=87 2
9 2150060 Upper Knife Driving Shaft LEX R84 1

10 2100165 Upper Knife Holder Positioner EXZRRLTEY 1
11 2100164 Upper Knife Holder(Flat Type) EXZRILET () 1
12 110035 Screw(M4-0.7 X 10) jl ) 1
13 0020496 Upper Knife(Flat Type) LEAR(FE) 1
14 000532 Washer Ty 1
15 110004 Screw(M3-0.6 x 8) jI S 1
16 0093864 Seal Plug B 1
17 2150020 Lower Knife Holder Spring Stop TARNRRET 1
18 110012 Screw(M4-0.7 X 5) Fxy 3
19 2100174 Cloth Plate Rubber Cushion N 1
20 2150019 Front Cover BIA /- 1
21 110001 Screw(M4-0.7 X 5.4) Ry 2
22 2100009 Cloth Plate Spring Pin NRRXZUEY 1
23 2150021 Lower Knife Holder Locking Plate TAZXEEY X 1
24 0032919 Lower Knife Holder Spring TAZINEK 1
25 2100166 Lower Knife Holder TARE 1
26 110046 Screw(M5-0.8 X 12) I8 1
27 000688 Guide Pin 1 REY 1
28 2100167 Lower Knife TAX 1
29 2100168 Lower Knife Clamp TARET 1
30 140014 Screw(M4-0.7 x 8) TlERY 1

AZ8000G



AZ8000G



PRESSER FOOT MECHANISM
)

B

8

RefNo Parts No. Description m A Amt. Req
1 190088 [190080] Adjusting Screw(M10-0.75 x 30) RBERY 1
2 100073 Lock Nut Ovo7ryhk 1
3 2150709 [2100181] Presser Spring I/ 1
4 2150145 Presser Bar HIe 1
5 2100580 Presser Arm Positioning Guide Pin RIMIEALEY 1
6 340050  [000482] Spring Pin 2TV Ty 1
7 2150146 Presser Arm Stop HIBER b 1
8 110012 Screw(M4-0.7 X 5) kxry ]
9 2150147 Presser Foot Release Lever FBT 1

10 2150148 Presser Foot Release Lever Spring FBTNZR 1
11 170045 Screw(M4-0.7 X 5) kxy 1
12 180001 Screw(M4-0.7 X 4.5) INRETrRY 1
13 2150154 [2100193] Presser Foot Lifter Lever HTETLI— 1
14 000487 Wave Washer BRI Y v 1
15 170047 Screw(M8-1.25 x 10} jl= 8 1
16 2150142 [2150138] Presser Foot Lifter Lever Stop HITHTLIIN—A My 1
17 120010 Screw(M6-1 X 10) hxy 1
18 2100197 Presser Foot Lifter Lever Link WrigsLNN—Uvy 1
19 2100518 Presser Foot Shaft Collar HIgh>— 1
20 120017 Screw(M5-0.8 X 15) kY 1
21 2100192 Intermediate Lever Bl /N~ 1
22 110065 Stop Screw(M4-0.7 X 12) Aby Iy 1
23 100001 Lock Nut OvoFwhk 1
24 2150139 Presser Foot Lifter Lever Spring HITHS L /X—RR 1
25 2100099 Presser Foot Shaft Bushing Brgrvyya 1
26 160007 Screw(M6-1 X 6) hxy 1
27 2150140 Presser Arm, Complete Set 8 B (48) 1
28 2100189 Presser Foot Shaft i 1
29 2150141 Presser Arm il ) 1
30 2100199 Presser Arm Hinge Pin BIfivIEy 1
31 160001 Screw(M4-0.7 X 4) kxy 1
32-1 2157057 Presser Foot, C. Set(Y5) () 1
32-2 2157058 Presser Foot, C. Set(Y6) T (#8) 1
33 2157000 Presser Foot Hinge Breyy 1
34 110004 Screw(M35-0.6 x 8) =87 1
35 2157040 Presser Foot Half-stay EEER 1
36 110050 Screw(M3.5-0.6 X 4.5) Ry 1
37 2157020 Presser Foot{Lower) HI(T) 1
38 0034535 Thread Chain Guide FRATAR 1
39 004237 Screw(3/32-56 X 2.6) Exy 1
40-1 2157205 Presser Foot Stitch Tongue(Y5) M 1
40-2 2157206 Presser Foot Stitch Tongue(Y6) I 1
41 2107643 Finger Guard J4vHA—R 1
42 000444 Washer AR o 1
43 005036 Screw(1/8-44 x 5.6) kY 1
44 0020271 & Thread Chain Cutting Knife FrxAVAYY 1
45 004097 & Screw(3/32-56 X 4.2) xRy 1

AZ8000G



AZ8000G



UPPER LOOPER DRIVING MECHANISM
|

EIL— I

9

RefNo Parts No. Description m & Amt. Req
1 2100900 Looper Driving Lever Connecting Rod JL—/XOw R 1
2 120049 Screw(M4-0.7 X 16) IERY 4
3 2100088 Connecting Rod Swing-proof RL IEX 2
4 2150071 Upper Looper Driving Lever EIL—/XEhEE 1
5 120006 Screw(M6-1 x 12) IERY 1
6 2150070 Looper Driving Shaft EIL—XE 1
7 2150072 Driving Shaft Thrust Ring AZANIVT 1
8 2150075 Driving Shaft Thrust Ring AZANIVT 1
9 2100161 Collar(10 X 19 X 9mm) No— 1

10 160001 Screw(M4-0.7 X 4) kERY 2
11 2150130 Upper Looper Thread Pull-off EIL—I%igY 1
12 110009 Screw(M4-0.7 X 8) ERY 2
13 2150085 Upper Looper Bar Crank Arm, C. Set  EJIL—/X0 S5V J (#8) 1
14 2150084 Upper Looper Bar Guide Bushing W—IEARAX T IL 1
15 2100227 Upper Looper Bar Guide Cover IW—IREARAE 1
16 130001 Screw(M2.5-045 x 6) kExry 1
17 110071 Screw(M2.5-0.45 X 6) Ry 1
18. 2150090 Upper Looper Bar Guide,Complete Set JL—/REAE) 1
19 2100221 Upper Looper Bar Crank Arm EW—ROZ>H 1
20 300008 Washer Ty 1
21 140004 Screw(M6-1 X 16) IERY 1
22 2100903 Upper Looper Bar Crank Arm Pin EIL—ROSVoEY 1
23 160002 Screw(M4-0.7 X 5) Exy 1
24 310089 Oil Wick it Py 1
25 2150080 Upper Looper Bar JL— s 1
26 000629 Seal Plug B 1
27 2100892 Upper Looper Bar Guide JL—ICER 1
28 310065 Oiling Felt Zx)hk 1
29 2109322 Upper Looper (for Needle Size #9~14) EIL—IREHEF #9~14R) 1
30 210009 Screw(1/8-44 x 3.2) R 1
31 000779 Standard Pin HEEY 1
32 120013 Screw(M6-1 x 15) IR 2
33 2100854 Upper Looper Supplementary Thread Eyelet L)L —/NEBIRE 1
34 2150117 Lower Looper Thread Pull-off TIL—/%i&Y 1
35 000014 Washer Ty 1
36 110002 Screw(M3-05 x b5) Ry 1
37 2150079 Upper Looper Bar, C. Set JU— ) XEE(HH) 1

AZ8000G



AZ8000G



LOWER LOOPER DRIVING MECHANISM
|

TIL— /s

10

RefNo Parts No. Description m A Amt. Req
1 2100215 Looper Driving Lever Connecting Rod JL—/{0O0v R 1
2 120049 Screw(M4-0.7 X 16) xRy 4
3 2100088 Connecting Rod Swing-proof L 1EX 1
4 2150076 Lower Looper Driving Lever TIL—/ gk 1
5 120006 Screw(M6-1 X 12) Exy 1
6 2100902 Driving Shaft Thrust Ring RAZANTL—NK 1
7 2100161 Collar{(10 X 19 X Smm) HZ— 1
8 160003 Screw(M5-0.8 X 5) Exy 3
9 2100219 Looper Driving Shaft JL—/CEH 1

10 2100211 Lower Looper Holder Arm TIL—IE 1
11 300008 Washer Ty 1
12 140002 Screw(M6-1 X 14) Ry 1
13 2150118 Thread Pull-off TIL—IRERIEY 1
14 110009 Screw(M4-0.7 x 8) IERY 1
15 2109347 Lower Looper TIL—X 1
16 2109201 Needle Guard(Rear) =T (12) 1
17 110036 Screw(M3-0.5 X 6.5) XY 1
18 180014 Screwed Pin(M3-0.5 X 4.5) Prxy -1
19 300106 & Conical Spring Washer EHIVAN-SYRVEVE < 1

AZ8000G



...... i
Q) e

AZ8000G



FEED DRIVING CONTROL MECHANISM

Al U A

11

Ref.No Parts No. Description m 4 Amt. Req
1 2150064 Main Feed Bar Lever By L/N— 1
2 120006 Screw(M6-1 X 12) =3 4
3 2100251 Main Feed Bar Lever Pin #BEULN-EY 1
4 300000 Washer A 3
5 100002 Nut Fvhk 1
6 000669 Washer Ty 2
7 2150075 Thrust Plate RAZANTL—k 1
8 0095027 Retaining Ring AbyZUvy 1
9 2100248 Main Feed Bar Connection BrEUUYS 1

10 2100249 Connection Bushing BEVIYI Ty 1
11 140001 Screw(M5-0.5 X 12) Exy 1
12 2100266 Feed Bar, Complete Set B &3() 1
13 2100242 Main Feed Bar B=EYS 1
14 2100241 Differential Feed Bar XY A 1
15 2100243 Differential Feed Bar Connection BEEU UV 1
16 2100244 Connection Bushing VYO Ty 1
17 140000 Screw(M5-0.5 X 15.5) Fxy 1
18 2150065 Feed Bar Driving Shaft K 1
19 2150066 Feed Bar Driving Shaft Lever EY s 1
20 2100288 Connecting Rod Pin EUOy REY 1
21 160007 Screw(M6-1 X 6) ExRY 1
22 2100671 Differential Rocker, Complete Set BIEE Y B (HE) 1
23 2100672 Differential Rocker ' BIE U B 1
24 2100673 Differential Regulating Slider A4 1
25 2100674 Differential Regulating Slider Cap AZAYE 1
26 110033 Screw(M3-0.5 X 6) hxy 2
27 2100269 Differential Lever(Right), C. Set ZFH L /N\—(H)8) 1
28 2100252 Slider Link ASATVY 1
29 0068202 Retaining Ring AbyZUvy 1
30 2100253 Slider Link Pin ASA TV 1
31 2100262 Differential Lever(Right) ZFHL/IN—(A) 1
32 2100267 Collar(10 X 17 X 8mm) 77— 1
33 160001 Screw(M4-0.7 x 4) Ry 2
34 000690 Spring Pin AV RZ7l % 1
35 2100256 Differential Lever Spring EZELN—-N% 1
36 0020538 O-ring(P7) (ORVR 274 1
37 2100263 Differential Lever(Left) ZELI/IN—(kK) 1
38 000528 Washer A 1
3% 000561 Conical Spring Washer mRRTy o+ 1
40 100000 Adjusting Nut IS Y b 1
41 190001 Adjusting Screw(M6-1 x11.5,M45-05x4) FEEi=® 1
42 2100271 Differential Feed Graduation *xEY BEIR 1
43 110016 Screw(M4-0.7 X 15) IERY 2
44 0020350 Differential Lever Stop EZFL /=X~y 2
45 110017 Screw(M5-0.8 X 8) xRy 2
46 2100257 Adjusting Screw FIvRY 1
47 2100264 Adjusting Block FIv AT 1
48 2100259 Adjusting Block Spring FIvRINK 1
49 0034293 Retaining Ring Abhy7Uyy 1

AZ8000G



12

AZ8000G



FEED DRIVING MECHANISM
.

U

12

RefNo Parts No. Description m A Amt. Req
1 2100865 Feed Bar Guide Support EVEHA RYR—k 1
2 110064 Screw(M4-0.7 x 8) = 4
3 110004 Screw(M3.5-0.6 X 8) Exy 6
4 2100866 Feed Bar Shield(Front) wEUEY—IL(E) 1
5 2100867 Feed Bar Shield(Rear) #EUEY—ILER) 1
6 2100869 Feed Bar Shield Guide EVBY—ILHAHAR 1
7 2100870 Feed Bar Guide EBUBHAR 2
8 2100868 Feed Bar Shield(Upper) EIBY—IU(L) 1
9 2150063 Feed Bar Guide Bushing BUBHARTvya 1

10 160007 Screw(M6-1 X 6) Fxy 1
11 2100602 Feed Bar Block(Rear) Shaft AE (&) 1
12 160001 Screw(M4-0.7 X 4) xy 1
13 2100283 Feed Bar Block(Rear) AkfR) 1
14 2100281 Feed Bar Block(Rear) Lid AR E 1
15 130002 Screw(M3-0.5 X 6) =) 1
16 2100280 Feed Bar Block(Front) A5 (8D 1
17 2100284 Eccentric Pin Holder RUIFEYEVRAE 1
18 0020401 Feed Dog Eccentric Pin EBUIFEVEY 1
19 2100277 Feed Dog Eccentric EULEREY 1
20 2100278 Roller Bearing Z—RILRFZIYVT 1
21 2100275 Feed Dog Driving Connecting Rod EUAy R 1
22 2100276 Feed Dog Regulating Eccentric KURBTFEY 1
23 180002 Screw(M3-0.5 x 4) Exy 2
24 110070 Screw(M3-0.5X 6.3) Exy 1
25 2100289 Feed Dog Regulating Plate Spring HUREH L — R 1
26 0023473 Feed Dog Regulating Plate EUREB L 1
27 2100279 Feed Dog Regulating Gear RYREF T 1
28 180003 Screw(M5-0.8 X 8) kxy 1
29 160003 Screw(M5-0.8 X 5) Ry 3
30-1 2109005 Differential Feed Dog(Y5) HIXY 1
30-2 2109009 Differential Feed Dog(Y6) HIXY 1
31 2109006 Main Feed Dog #xY 1
32 2109067 Auxiliary Feed Dog xl) 1
33 110026 Screw(M3-0.5 X 6) =3 1
34 2150067 Connecting Rod Cover EUOy RA/N— 1
35 130003 Screw(M4-0.7 X 7.3) jlnts 8% 2

AZ8000G



______

'z}m\ S

AZ8000G



LUBRICATING MECHANISM _
]

gl 3

13

RefNo Parts No. Description m A Amt. Req
1 2100935 Oil Pump, Complete Set R 7 (#8) 1
2 2100363 Worm Wheel DA —LRA—IL 1
3 160001 Screw(M4-0.7 x 4) =3 4
4 120048 [110016] Screw(M4-0.7 X 16)[M4-0.7 X 15] TRy 2
5
6 000567 Seal Ny Fy 1
7 2150201 Oil Tube, Complete Set #aH/ 8 7 (4) 1
8 3100370 Oil Tube Fitting One Way End FOE#RF 4
9 0031831 Oil Tube Clamp ERR 7

10 2150206 Oil Tube(4.6 X 64 x 220mm)  =pJAG A 1
11 320008 Qil Tube Fitting Stud(M6-1) EERIL & 2
12 2100958 Suction Tube, C. Set A/ A 7 (HH) 1
13 3100371 Oil Tube Fitting Two Way MOSEHF 1
14 2100369 Qil Tube(4.6 X 6.4 X 36.5mm) ey AC v 1
15 2100957 Oil Filter prepiiatic] 1
16 2100926 Suction Pipe(Upper), C. Set IRAJ A 7 (E) () 1
17 2100927 Suction Tube(4 X 6 X 18mm) |AIA T 1
18 2100928 Suction Tube(2.5 X 4 x 60mm) WAL T 1
19 2100929 Suction Pipe(Upper) RA/ A F(E) 1
20 310073 Felt )Lk 1
21 2150202 Oil Tube, Complete Set ¥R/ 7 (#8) 1
22 2150207 Oil Tube(4.6 X 6.4 X 320mm) i A 1
23 320009 Oil Tube Fitting Stud(Long)(M6-1) BEHERIL MMER) 1
24 2150095 Oil Pressure Regulating Valve, C. Set  FEF(#8) 1
25 2150094 Oil Pressure Regulating Valve HEFR 1
26 0080503 QOil Pressure Regulating Ball AER—ILF 1
27 0030748 Guide Pin A1 REY 1
28 2150097 Spring TS 1
29 006861 Adjusting Screw(1/4-40 X 5) HBEIRY 1
30 000419 Nut PAN AN 1
31 3100060 Oil Filter Cap FAANT1NTEYY T 1
32 110045 Screw(M4-0.7 X 12) IRy 3
33 3100061 O-ring(P42) (ORV 274 1
34 3100345 Oil Filter AT 15 1
35 3100329 Filter Housing FAILT 1 ILIBRF 1
36 2150055 Qil Pipe, C. Set A1 IVIRA T (#E) 1
37 2150056 Qil Pipe AALIIRAT 1
38 310081 Oil Wick pii iy 1
39 2100896 Oil Pipe, C. Set A )LIRA 7 (f8) 1
40 2100895 Oil Pipe FAALIVIRALT 1
41 000456 Seal Plug i 1
42 310090 Oil Wick SIS 1
43 2100032 Ol Sight Gauge AT = 1
44 0020538 O-ring(P7) ouvy 1
45 110053 Screw(M6-1 x 8) ERY 1
46 320012 [320010] Oil Tube Fitting Stud(1/4-40) EHRFNRIL 2

AZ8000G



14

UPPER KNIFE (Angled Type)

AZ8000G
10 59 5

%

AZ8000G



EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZ8000G
L

BAARUVSTETINEREA

14

RefNo Parts No. Description m A Amt. Req
1 2100385 Upper Knife Holder EAZRILY (/) 1
2 0020491 Upper Knife EXZX 1
3 2101435 Upper Knife Clamp EXRBT 1
4 2100354 Upper Knife Chip Guard TRy 1
5 140012 Screw(M4-0.7 X 185) IExY 1
6 2100349 Upper Knife Clamp Plate EAZBIRT 1
7 2100353 Upper Knife Stop EAXZ K~ wX 1
8 110038 Screw(M25-045 X 4.5) Exy 1
9 000665 Washer Ty 1

10 2157086 Presser Foot, Complete Set(0O4) T (fH) 1
11 2157000 Presser Foot Hinge Hreyy 1
12 110004 Screw(M3.5-0.6 x 8) IExy 1
13 2107030 Presser Foot(Lower) BI(T) 1
14 2107004 Presser Foot Stitch Tongue(0O4) i 1
15 2107640 Finger Guard T4 VHA—R 1
16 005036 Screw(1/8-44 X 5.6) By 3
17 2100050 Cloth Plate JOR7L—k 1
18 2150211 Cloth Plate(Lower) JAOX7L—RK(TF) 1
19 2100052 Rubber Cushion JARTL— MT)EXE 1
20 2108000 Stitch Plate(04) #iR 1
21 2109000 Differential Feed Dog AREY 1
22 2109001 Main Feed Dog #ix) 1
23 2101027 Blind Hemming Guide, C. Set 185 R (4R) 1
24 2101026 Overhanging Guide Hinge, C. Set TERR () 1
25 0034867 Hemming Positioner E5 1R A 1
26

27 000533 Washer WA ¢ 1
28 007006 Screw(9/64-40 x 4) kxy ]
29 2101021 Blind-Hemming Edge Guide, C. Set FESIER S (#8) 1
30 2101020 Blind-Hemming Edge Guide BESIERE 1
31 009624 Screw(1/8-44 X 5.3) xry 1
32 0022445 Swing-out Lever RAVT T IR~ 1
33 004150 Screw(11/64-40 x 5.2) XY 1
34 000172 Conical Spring Washer M/XR Ty 1
35 000334 Nut Fvk 1
36 0022446 Overhanging Guide Hinge Stop ERA v 1
37 001331 [001330] Screw(9/64-40 x 3.8) xRy 1
38 0022447 Swing-out Lever Holder A4V T T MLIR—BfE 1
39 0022448 Swing-out Lever Stop AAT T IRNLIR=XkyX 1
40 0022435 Edge Guide Positioning Pin EREEL Y 2

Ref. No 41 to 54

See the following page.

AZ3000G



14

UPPER KNIFE(Angled Type)

AZ8000G

AZ8000G




EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZ8000G
L

BAZRUCYTETINERE R

14

RefNo Parts No. Description m A Amt. Req
4] 0022436 Positioning Pin Holder Spring EREE L VHIT/INR 2
42 001225 Screw(1/8-44 x 2.8) =8 1
43 001196 Screw(1/8-44 X 6) xRy 3
44 2101022 Edge Guide Adjusting Holder 1B5IREms 1
45 004106 Screw(8/64-40 X 6.5) Ry 2
46 007619 Screw(8/64-40 X 6.3) LRy 1
47 0022443 Adjusting Screw Guide Piece HEIR IR 1
48 006444 Adjusting Screw(1/8-44 x 12.9) RBERY 1
49 0022444 Edge Guide Adjusting Holder Cover #&3|5BEi&aE 1
50 110047 Screw(M4-0.7 X 10) xRy 2
51 0060297 Pin [ 1
52 2157040 Presser Foot Half-stay FEER 1
53 110050 Screw(M3.5-0.6 x 4.5) = 1
54 2109320 Upper Looper ElL— 1

AZ8000G



15
AZ8000G-M

39 B3 DEVICE

AZ8000G



AZ8000G-M EXCLUSIVE PARTS
e,

Y7 ETIERERM

15

RefNo Parts No. Description m 4 Amt. Req
1 2157086 Presser Foot, Complete Set(04) HI () 1
2 2157000 Presser Foot Hinge Rreyy 1
3 110004 Screw(M3.5-0.6 X 8) IRy 1
4 2107030 Presser Foot(Lower) BI(T) 1
5 2107004 Presser Foot Stitch Tongue(04) I 1
6 2107640 Finger Guard 74V HFH—R 1
7 005036 Screw(1/8-44 x 5.6) RS 3
8 2108032 Stitch Plate(0O4) #HiR 1
9 2109000 Differential Feed Dog EipERY) 1

10 2109001 Main Feed Dog &Y 1
11 2101027 Blind-Hemming Guide, C. Set FESIEMAG) 1
12 2101026 Overhanging Guide Hinge, C. Set ER(HE) 1
13 0034867 Hemming Positioner S IRRE A 1
14

15 000533 Washer A 1
16 007006 Screw(9/64-40 % 4) kxy 1
17 2101021 Blind-Hemming Edge Guide, C. Set ESIEM A () 1
18 2101020 Blind-Hemming Edge Guide BEEIERE 1
19 009624 Screw(1/8-44 X 5.3) IRy 1
20 0022445 Swing-out Lever AAVTTFIRLIR— 1
21 004150 Screw(11/64-40 X 5.2) Exy 1
22 000172 Conical Spring. Washer LiTPAN SRV E 1
23 000334 Nut Fwvhk 1
24 0022446 Overhanging Guide Hinge Stop EHRA bR 1
25 001330 Screw(9/64-40 X 3.8) kY 1
26 0022447 Swing-out Lever Holder AA VT TN LIR—-BftE 1
27 0022448 Swing-out Lever Stop RAVTFIONLI=ZAby/V 1
28 0022435 Edge Guide Positioning Pin- EREELE Y 2
29 0022436 Positioning Pin Holder Spring EREREE VBT /NF 2
30 001225 Screw(1/8-44 x 2.8) xRy 1
31 001196 Screw(1/8-44 x 6) Exy 3
32 2101022 Edge Guide Adjusting Holder #E5IEREmA 1
33 004106 Screw(9/64-40 X 6.5) 8% 2
34 007619 Screw(9/64-40 X 6.3) IERY 1
35 0022443 Adjusting Screw Guide Piece REIRIAIR 1
36 006444 Adjusting Screw(1/8-44 x 12.9) RERY 1
37 0022444 Edge Guide Adjusting Holder Cover #&5|FREAE 1
38 110047 Screw(M4-0.7 x 10) i S 2
39 2109911 B3 Device, Complete Set B3 L& (#H) 1
40 2101133 Back Tack Cutting Unit ZERE) U B (1) 1

Ref. No 41 to 60

See the following page.

AZ8000G



15

AZ8000G-M

39

B3 DEVICE

40

iﬁ45
Z

AZ8000G




AZ8000G-M EXCLUSIVE PARTS

Y7 ETFTIINEREE

15

RefNo Parts No. Description m A Amt. Req
41 2101134 Thread Chain Cutting Knife Holder HNEUTE
42 0023184 Thread Chain Cutting Knife H
43 0023169 Thread Chain Cutting Knife Holder Spacer AERft& X X—4
44 003637 Screw(1/8-44 x 2.5) Ry
45 004205 Screw(11/64-40 X 18) IERY
46 0024308 Thread Chain Holder ZERAT

47-1 0023182

Thread Chain Holder Spring(Standard)

TR T /R (IEE)

47-2 0033711

Thread ChainHolder Stronger(with Stringer Pressure)

EREIT/NR(CRERW)

—_| = N =] =] =] = N =] =] =

48 000361 Adjusting Nut R T/NRBE S b

49 000535 Washer Ty

50 110044 Screw(M3.5-06 X 14) Ry

51 2101048 Cloth Plate JORTL—k 1
52 2150211 Cloth Plate(Lower) JAXT7L—RMT) 1
53 2100052 Rubber Cushion JOXRTL— M THEAREE 1
54 0036905 Synchronizer Positioning Pin RIvarEy 1
55 110009 Screw(M4-0.7 X 8) ERY 1
56 0081848 Synchronizer Cushion RYvarEyoviay 1
57 0060297 Pin [ 1
58 2157040 Presser Foot Half-stay FREEHR 1
59 110050 Screw(M3.5-0.6 X 4.5) R 1
60 2108320 Upper Looper EIL—X 1

AZ8000G



16
AZ8003G

AZ8000G



AZ8003G EXCLUSIVE PARTS
]

Y7 EFIEREM

16

RefNo Parts No. Description m A Amt. Req
1-1 2157049 & Presser Foot, C. Set(03) T (#8) 1
1-2 2157050 Presser Foot, C. Set(04) BT (8) 1
2 2157000 Presser Foot Hinge Breyy 1
3 110004 Screw(M3.5-0.6 X 8) IERY 1
4 2157020 Presser Foot(Lower) BI(T) 1
B-1 2157199 & Presser Foot Stitch Tongue(O3) n 1
5-2 2157200 Presser Foot Stitch Tongue(04) i 1
6 2107643 Finger Guard T4V HAA—R 1
7 000444 Washer Ty 1
8 005036 Screw(1/8-44 x 5.6) j=) 1
9 0034535 Thread Chain Guide EBRHAR 1

10 004237 Screw(3/32-56 x 2.6} IExRY 1
11 2157040 Presser Foot Half-stay H¥EEH 1
12 110050 Screw(M3.5-0.6 X 4.5) IExY 1
13-1 2108002 & Stitch Plate(0O3) #iR 1
13-2 2108003 Stitch Plate(0O4) iR 1
14 2109320 Upper Looper EIL—X 1
15 0060297 Pin ey 1
16 2109007 & Differential Feed Dog(O3) A 1

AZB000G



17
AZ8016G

1

AZ8000G




AZ8016G EXCLUSIVE PARTS
]

T7ETIERRR

17

Ref.No Parts No. Description m A Amt. Req
1 2157185 Presser Foot, C. Set(02) BT () 1
2 2157002 Presser Foot Hinge Breyy 1
3 110004 Screw(M3.5-0.6 x 8) xy 1
4 0024505 Presser Foot(l_ower) HI(T) 1
5 0024421 Presser Foot Hinge Spring BIEYINRER 1
6 004131 Screw(1/8-44 X 6) xy 1
7 0022156 Thread Chain Guide TR 1
8 004237 Screw(3/32-56 X 2.6) xRy 1
9 0024506 Presser Foot Stitch Tongue M 1

10 004138 Screw(1/8-44 x 5) ExrY 1
11 2108016 Stitch Plate, Complete Set #HR (1E) 1
12 2108017 Stitch Plate Bk 1
13 2108015 Stitch Plate Tongue R 1
14 004204 Screw(3/32-100 x 2.2) Exy 1
15 0024503 Stitch Plate Tongue Stop SHRMA k w iR 1
16 001228 Screw(3/32-56 X 3.2) Exy 1
17 2109017 Differential FeedDog{withRubberFace) B (T LZEY) 1
18 2109018 Main Feed Dog(with Rubber Face) #BEY (TLKY) 1
19 2109019 Auxiliary Feed Dog K 1
20 000932 Rubber Cushion{Large) A EE(K) 1
21 000933 Rubber Cushion(Medium) 18 X PE () 1
22 0023580 Upper Knife EXXR 1
23 2100346 Upper Knife Holder EXZRILY 1
24 180002 Screw(M3-0.5 x 4) =57 2
25 300040 Washer Ty 1
26 2100177 Lower Knife Holder TARE 1
27 2109320 Upper Looper EiLb—-R 1
28 0060297 Pin [ 1

AZ8000G



18
AZ8016G-5

1

AZB8000G



€ AZ8016G-5 EXCLUSIVE PARTS
)

T 7ETIVERARM

18

RefNo Parts No. Description m & Amt. Req
1 2157186 Presser Foot, C. Set(02) HI (%) 1
2 2157005 Presser Foot Hinge BHrbeyy 1
3 110004 Screw(M3.5-0.6 x 8) Exy 1
4 000331 Nut PN 1
5 003302 Screw(1/8-44 x 11) xRy 1
6 2157031 Presser Foot Spring BT/ 1
7 003637 Screw(1/8-44 x 2.5) XY 1
8 2157022 Presser Foot(Lower) BI(T) 1
9 280011 Screw(3/32-56 X 2) Ry 1

10 0024506 Presser Foot Stitch Tongue{O2) m 1
11 004138 Screw(1/8-44 X 5) Ry 1
12 2157048 Thread Chain Guide ERAR 1
13 004237 Screw(3/32-56 x 2.6) kExy 1
14 2158013 Stitch Plate, Complete Set £k (48) 1
15 2158014 Stitch Plate #HiR 1
16 2108129 Stitch Plate Tongue #RM 1
17 004182 Screw(3/32-56 x 2.5) Exy 1
18 0060297 Pin - ¥y 1
19 2109007 Differential Feed Dog HIE Y 1
20 2109320 Upper Looper =X 1
21 2160100 Crankshaft VAR A VA N 1
22 2150225 Upper Looper Driving Lever EIL—xEhlE 1
23 2160051 Driving Shaft Thrust Ring AZANUYY 1
24 2150226 Lower Looper Driving Lever ™I —/XEh i 1
25 2100900 Looper Driving Lever Connecting Rod JL—/XOw K 1
26 2150227 NeedleThread Pull-off frigy 1

AZ8000G



19

AZ8019G

AZ8000G



€ AZ8019G EXCLUSIVE PARTS
|

Y7 ETILERTM

19

RefNo Parts No. Description m A Amt. Req

1 2157096 Presser Foot, Complete Set(05) BT (48) 1

2 2157000 Presser Foot Hinge Breyy 1

3 110004 Screw(M3.5-0.6 x 8) kxy 1

4 2107178 Presser Foot(Lower) HI(T) 1

5 2107179 Presser Foot Stitch Tongue(O5) I 1

6 2107640 Finger Guard TV HA—R 1

7 005036 Screw(1/8-44 x 5.6) ji=87) 1

8 2107180 Thread Chain Guide ERAAR 1

9 004237 Screw(3/32-56 X 2.6) xRy 1
10 2108107 Stitch Plate iR 1
11 2109046 Main Feed Dog, Complete Set #ixY (#8) 1
12 2109047 Main Feed Dog #ix\) 1
13 2109048 Main Feet Dog Positioner BRUNEBERA R 1
14 004139 Screw(3/32-56 x 3) jl= 87 1
15 004182 Screw(3/32-56 x 2.5) ERY 1
16 2109045 Differential Feed Dog A% 1
17 2109042 Auxiliary Feed Dog s 1
18 -000444 Washer AR 1
19 2101378 Folder Plate, C. Set ERAFE) 1
20-1 2101371 Folder(80mm)(Extra ) EREFER) 1
20-2 2101379 Folder(60mm)(Extra ) EREER) 1
21 2101372 Folder Plate(Upper) ERR(E) 1
22 2101373 Folder Plate(Middle) EFRIR () 1
23 2101374 Folder Plate(Lower) ERR(T) 1
24 005049 Screw(M5-0.8 x 8) =) 6
25 300000 Washer Ty 8
26 004100 Screw(11/64-40 x 3.2) ExY 1
27 - 000010 Conical Spring Washer mIRxTy v 1
28 2101375 Folder Plate Support(Upper) FERRZ (L) 1
29 009751 Screw(M5-0.8 X 10) xRy 2
30 110035 Screw({M4-0.7 x 10) Exy 2
31 000022 Nut Fwvhk 2
32 2101377 Positioning Plate RIERA R 1
33 006202 Screw(M4-0.7 X 6) xRy 1
34 2101376 Folder Plate(Lower) ERREZT(T) 1
35 110009 Screw(M4-0.7 x 8) = 1
36 2157040 Presser Foot Half-stay FEER 1
37 110050 Screw(M3.5-0.6 X 4.5) xy 1
38 2109320 Upper Looper =X 1
39 0060297 Pin By 1

AZ8000G



20

AZ8020G-X4, X5

AZ8020G-X4, X5

AZB8000G



& AZ8020G-X4, X5 EXCLUSIVE PARTS
o

Y7ETFTIEAS M@

20

RefNo Parts No. Description m & Amt. Req
1-1 2157054 Presser Foot, C. Set(X4) HI(f8) 1
1-2 2157055 Presser Foot, C. Set(X5) HI(R) 1
2 2157000 Presser Foot Hinge Hreyy 1
3 110004 Screw(M3.5-0.6 X 8) Ry 1
4 2157020 Presser Foot(Lower) HI(T) 1
B-1 2157208 Presser Foot Stitch Tongue(X4) m 1
5-2 2157209 Presser Foot Stitch Tongue(X5) m 1
6 2107643 Finger Guard T4 VHA—R 1
7 000444 Washer Ty 1
8 005036 Screw(1/8-44 x 5.6) kxry 1
9 0034535 Thread Chain Guide EEHAR 1

10 004237 Screw(3/32-56 X 2.6) Exy 1
11 2157040 Presser Foot Half-stay FEER 1
12 110050 Screw(M35-0.6 X 4.5) Exy 1
13 2159101 Needle Clamp(X) griEX 1
14-1 2108006 Stitch Plate(X4) iR 1
14-2 2108014 Stitch Plate(X5) ik 1

AZ8000G



21
AZ8025G

AZ8000G



AZ8025G EXCLUSIVE PARTS
- - - —

T 7ETIEREES

21

RefNo Parts No. Description m & Amt. Req
1 0024130 Tape Guide(Upper) F—=7H1 R{L) 1
2 110012 Screw(M4-0.7 X 5) Fxy 2
3-1 2157118 Presser Foot, C. Set(Y5) BT (E) 1
3-2 2157119 Presser Foot, C. Set{Y6) HI (1) 1
4 2157000 Presser Foot Hinge Hreyy 1
5 110004 Screw(M3.5-0.6 X 8) =87 1
6 2107631 Presser Foot(Lower) AI(T) 1
7-1 2107650 Presser Foot Stitch Tongue(Y5) m 1
7-2 2107651 Presser Foot Stitch Tongue(Y6) m 1
8 2107643 Finger Guard T4V HA-R 1
9 000444 Washer A o 1

10 005036 Screw(1/8-44 X 5.6) IERY 1
11 2107670 Presser Foot Tape Guide BIF—~7HIR 1
12 001230 Screw(3/32-56 X 3.8) Exy 1
13 0034535 Thread Chain Guide ZERACR 1
14 004237 Screw(3/32-56 X 2.6) Exy 1
15 2157040 Presser Foot Half-stay FEER 1
16 110050 Screw(M3.5-0.6 X 4.5) Exy 1
17 2157116 Presser Foot, C. Set(X4) #HI(#8) 1
18 2107652 Presser Foot Stitch Tongue(X4) m 1
19 2159101 Needle Clamp(X) kX 1
20 2108006 Stitch Plate(X4) #HiR 1

AZ8000G



22
AZ8032G, 8035G(1)

AZ8000G



& AZ8032G, 8035G EXCLUSIVE PARTS(1)
C

HITEFIEABR) 22

RefNo Parts No. Description m & Amt. Req
1 2150052 Needle Bar Crank Arm, C. Set gtEo > U (1) 1
2 2150053 Needle Bar Driving Shaft HEI SV UH 1
3 2100136 Needle Bar Crank Arm HEoI> Y 1
4 300008 Washer AR o 1
5 140003 Screw(M6-1 X 18) =2 1
6 2100138 Needle Bar Connecting Link HEY > 1
7 2100176 Needle Bar Connecting Link Pin gHEY Y IEY 2
8 310089 Oil Wick SHS 2
9 2150059 Needle Bar Connecting Bracket HHEE+ 1

10 110006 Screw(M3.5-0.6 x 10) xRy 1
11 160016 Screw(M4-0.7 X 4.5) Ry 2
12 2100946 Needle Bar Driving Lever tiEo SV O 1
13 2160050 Upper Looper Driving Lever EIL—xehiE 1
14 2160051 Driving Shaft Thrust Ring EN—NRRZZANUVT 1
15 2150086 Upper Looper Bar Crank Arm, C. Set  EIL—/XU 5>V (#8) 1
16 2150084 Upper Looper Bar Guide Bushing JL—IREAXSY L 1
17 2100227 Upper Looper Bar Guide Cover A R E= 1
18 130001 Screw(M2.5-045 X 6) xRy 1
19 110071 Screw(M2.5-045 X 6) Ji=87) 1
20 2150091 Upper Looper Bar Guide, C. Set JL—/RERNFE) 1
21 2101089 Upper Looper Bar Crank Arm ENN—=ROZ>Y 1
22 300008 Washer A A Y 1
23 140004 Screw(M6-1 X 16) xy 1
24 2100903 Upper Looper Bar Crank Arm Pin EIL—ROZ2IEY 1
25 160002 Screw(M4-0.7 % 5) kY 1
26 310089 Oil Wick S 1
27 2150080 Upper Looper Bar —/\E 1
28 000629 Seal Plug B 1
29 2100892 Upper Looper Bar Guide JL—IREA 1
30 310065 Oiling Felt 7zl h 1
31

32 210009 Screw(1/8-44 x 3.2) jI=87) 1
33 2109348 Lower Looper TIL—/X 1
34 2150078 Lower Looper Driving Shaft Thrust Ring TI—IRAZ AU Y 1
35 2150079 Upper Looper Bar, C. Set JU—/XEE(HE) 1

AZ8000G



23

AZ8032G, 8035G(2)

Y6

AZ8035G-Y5,

EXTRA PARTS

AZ8000G



€ AZ8032G, 8035G EXCLUSIVE PARTS(2)
e

HIEFIEEABRE) 23

RefNo Parts No. Description m A Amt. Req
1 2169102 Needle Clamp(Y) g1k X 1
2-1 2108062 Stitch Plate(Y5) #HiR 1
2-2 2108063 Stitch Plate(Y6) #HR 1
3 2109084 Differential Feed Dog(Y5, Y6) kY 1
4 2109086 Main Feed Dog #BaxEY 1
5 2109052 Auxiliary Feed Dog NEY 1
6 2160019 Needle Thread Pull-off gy 1
7-1 2157118 Presser Foot, C. Set(Y5) I (R) 1
7-2 2157119 Presser Foot, C. Set(Y6) I (M) 1
8 2157000 Presser Foot Hinge Breyvy 1
9 110004 Screw(M3.5-0.6 x 8) kxR 1

10 2157040 Presser Foot Half-stay ¥EER 1
11 110050 Screw(M3.5-0.6 X 4.5) xRy 1
12 2107631 Presser Foot(Lower) HI(T) 1
13-1 2107650 Presser Foot Stitch Tongue(Y5) M 1
13-2 2107651 Presser Foot Stitch Tongue(Y6) n 1
14 2107643 Finger Guard TAVHAA—R 1
15 000444 Washer Ty 1
16 005036 Screw(1/8-44 X 5.6} IRy 1
17 2107670 Presser Foot Tape Guide HWIF—-T7HAR 1
18 001230 Screw(3/32-56 X 3.8) IERY 1
19 0034535 Thread Chain Guide ERAAR 1
20 004237 Screw(3/32-56 X 2.6) =87 1
21 0024130 Tape Guide{Upper) TF—=THA R(L) -1
22 110012 Screw(M4-0.7 X b) Ry 2
23 2101091 Lower Knife TAX 1
24-1 2108043 Stitch Plate(Y5) &k 1
24-2 2108044 Stitch Plate(Y6) #Hik 1
24-3 2108045 Stitch Plate(Y7) B 1
25-1 2109033 Differential Feed Dog(Y5) By 1
25-2 2109030 Differential Feed Dog(Y6, Y7) BIEY 1
26 2109031 Main Feed Dog =l 1
27 2109032 Auxiliary Feed Dog JaxY 1
28 2109342 Upper Looper{for Needie Size #11~14)  EJL—/VEHBEF#11~141) 1
29 @ ———=—= Needle (System:DC X 27) £t 2

AZ8000G



24
AZ8039G

EXTRA PARTS

Feed Dog Plated with Rubber
Z/IN—3&)

AZ8000G



AZ8039G EXCLUSIVE PARTS
L

Y 7ETIERES

24

RefNo Parts No. Description m A Amt. Req
1 2157138 Presser Foot, C. Set(Y5) .1 () 1
2 2157000 Presser Foot Hinge HIeyy 1
3 110004 Screw(M3.5-0.6 X 8) Ry 1
4 2157020 Presser Foot(Lower) HWI(T) 1
5 2157205 Presser Foot Stitch Tongue(Y5) M 1
6 2157030 [2107643] Finger Guard T4V HA-R 1
7 000444 Washer Ty Iy 1
8 005036 Screw(1/8-44 X 5.6) Exry 1
9 2157045 Thread Chain Guide EBAAR 1

10 001230 Screw(3/32-56 x 3.8) xy 1
11 2157046 Presser Foot Spring Setting Piece BTN 1
12 110050 Screw(M35-0.6 X 4.5) =87 1
13 270011 Screw(3/32-56 X 1.8) IExy 2
14 2107523 Presser Foot Spring BIT/IAX 1
15 2108106 Stitch Plate(Y5) #HR 1
16 2109038 Differential Feed Dog A% Y 1
17 2109052 Auxiliary Feed Dog hEY 1
18 2159008 & Differential Feed Dog(with Rubber Face)(Extra) BIEY (T LKV ) {(FiEm) 1
19 2109076 & MainFeed Dog(with RubberFace)(Extra)  #&3& Y (T L% V) (R EMm) 1

AZ8000G



25

AZB045G, 8045G/K2(T)

AZ8000G



& AZ8045G, 8045G/K2 EXCLUSIVE PARTS(1)
|

H7EFILERAGRO) 25

RefNo Parts No. Description m A Amt. Req
1 2159906 Ruffling Mechanism, C. Set(3) ST UVTEBREI) 1
2 2101243 Connecting Plate(Short) EiER () 1
3 170005 Screw(M4-0.7 X 6) =3 4
4
5 100001 Nut vk 3
6 2101241 Connecting Plate Lever EBiERL /N— 1
7 170031 Screw(M5-0.8 X 85) [I=% 1
8 100002 Nut +v bk 1
9 2101242 Connecting Plate Lever Support EER L N A 1

10 110047 Screw(M4-0.7 x 10) =87 4
11 2101244 Connecting Plate(Long) BIEIR(E) 1
12 2101246 Ruffling Mechanism, C. Set(2) ST7VUVTEEBRE2) 1
13 2101260 Ruffling Presser S7UVIRT 1
14 110001 Screw(M4-0.7 x 54) ERY 3
15 2101245 Ruffling Mechanism, C. Set(1) S7UVTEERT) 1
16 2101259 Ruffling Presser Lifter Shaft Lever STV TRIBTEL /N 1
17 160001 Screw(M4-0.7 x 4) xRy 1
18 2101248 Bracket Holder TSy NERftA 1
19 2101258 Ruffling Presser Lifter Shaft STUYTRIEBH 1
20 0020616 Stop Collar AbhvyRAZ— 1
21 003637 Screw(1/8-44 X 25) Exy 3
22 2101249 Bracket Fixing Piece 7y NEER 1
23 2101250 Bracket Spring Plate T3y MEXINR 1
24 000538 Washer vy 1
25 110031 Screw(M4-0.7 X 12) ERY 1
26 2101247 Bracket TSy~ 1
27 005589 Screw(1/4-40 X 14.5) Ry 1
28 000621 Conical Spring Washer MR Ty vy 2
29 000613 Washer Ty 1
30 000306 Nut PARAN 1
31 2101252 Handle Holder BTES N\ RILBRNSE 1
32 170032 Screw(M4-0.7 X B) xRy 1
33 2101255 Ruffling Swing-out Handle BB N\VRIL 1
34 000234 Nut Fvk 1
35 2101253 Swing-out Handle Holder Spring AV RIVEME&/IRXR 1
36 001123 Washer Ty 3
37 007627 Screw(M4-0.7 X 6) kxy 3
38 2101257 Ruffling Presser Shaft STYVIEIE 1
39 0094562 Collar(8 x 13 x 6mm) Ho— 1
40 2101254 Lifter Lever Holder STYTHIBTLIN-BRAE 1
41 2101251 Ruffling Presser Lifter Lever 7YV TEIBTLIN— 1
47 110009 Screw(M4-0.7 x 8) Fxry 2
43 0024084 Spring Cap BINRFry S 1
44 2101268 Ruffling Presser Spring S7UVTRINR 1
45 004125 Tension Post HFE 1

AZ8000G



26

AZ8045G-04/K2(2)

15

AZ8000G



& AZ8045G-04/K2 EXCLUSIVE PARTS(2)
]

HT7ETIERERE) 20

RefNo Parts No. Description m % Amt. Req
1 2157158 Presser Foot, Complete Set(0O4) I (#8) 1
2 2157000 Presser Foot Hinge Breyy 1
3 110004 Screw(M3.5-0.6 X 8) Exy 1
4 0022153 Presser Foot(Lower) #HIT(T) 1
5 2107219 Thread Chain Guide ZEEACR 1
6 004237 Screw(3/32-56 X 2.6) I8 1
7 0021876 Presser Foot Stitch Tongue(0O4) I 1
8 2107640 Finger Guard 74 HA-R 1
9 005036 Screw(1/8-44 x 5.6) Txry 1

10 2109020 Differential Feed Dog AL 1
11 2109021 Main Feed Dog #x\ 1
12 2157041 Presser Foot Half-stay EEEH 1
13 110050 Screw(M3.5-0.6 X 4.5) Ry 1
14 2108003 Stitch Plate(O4) EAK)A 1
15 2109320 Upper Loper L= 1

AZ8000G



27
K2 DEVICE(1)

1

AZ8000G



K2 DEVICE(1) K2 %8 (1) 27
|

RefNo Parts No. Description wm A Amt. Req
1 2159901 K2 Device, Complete Set K2 #iE (#H) 1
2 2111050 Suction Pipe, Complete Set TRATE (#8) 1
3 2111051 Suction Pipe IA BRI 1
4 310017 Oil Wick R 1
5 000755 Oil Wick Pin EXE Y 1
6 21110863 Suction Pipe Cover oA E 1 /N— 1
7 004237 Screw(3/32-56 X 2.6) Exy 1
8 004404 Screw(3/32-56 x 5.1) xRy 2
9 2111055 Upper Trimming Knife Haby) 1

10 004131 Screw(1/8-44 X 6) = 1
11 004139 Screw(3/32-56 x 3) xRy 2
12 2111059 Lower Trimming Knife Holder Pin TAXRFEY 1
13 2111056 Lower Trimming Knife TH 1
14 004236 Screw(3/32-56 X 4.2) xRy 1
15 2111057 Lower Trimming Knife Driving Plate T HEREIR 1
16 2111062 Spring Sleeve THNRRAY =T 1
17 2111061 Lower Trimming Knife Pushing Spring THEZ&/\®R 1
18 2111066 : Spring Protect Washer TRIRRTY T+ 1
19 2111060 Washer A Y 1
20 2111067 Air Shield Rubber RERARAIE T A 1
21 007623 Screw(9/64-40 x 5.3) xRy 2
22 2111058 Lower Trimming Knife Guide Support THH- REftA 1
23 110068 Screw(M4-0.7 X 8) bRy 1
24 2101011 Lower Trimming Knife Guide THAACR 1
25 270001 Screw(1/8-44 X 3) Ry ‘ 1
26 0021451 Suction Power Control, C. Set 5| HEREER) 1
27 0021457 Suction Power Control Tube(inner) U EIPEEESS 1
28 0021456 : Suction Power Control Tube s RS 1
29 001892 Screw(1/8-44 X 2.9) ERY 1
30 0021450 Nylon Hose W5lFa—7 1
31 2101059 Cloth Plate Spacer JOXR7L—bhAR—Y 1
32 110042 Screw(M3.5-06 x 4) =87 2

33 2151000 Suction Pipe Support BoAERfHE 1

AZ8000G



28
K2 DEVICE(2)

AZ8003G/K2 AZ8003G/B3/K2

AZ8020G/K2

15-1
15-2
15-3

AZ8000G



K2 DEVICE(2)

RefNo Parts No. Description m A Amt. Req

1 2157062 Presser Foot, C. Set(04) T (58) 1

2 2157000 Presser Foot Hinge ey 1

3 110004 Screw(M3.5-0.6 X 8) =% 1

4 2157020 Presser Foot(Lower) HI(T) 1

5 2157200 Presser Foot Stitch Tongue(0O4) M 1

6 2107643 Finger Guard Ja4vHAA—R 1

7 000444 Washer Ty 1

8 005036 Screw(1/8-44 x 5.6) Ry 1

9 2107219 Thread Chain Guide EERACR 1
10 004237 Screw(3/32-56 X 2.6) kY 1
11 2157040 Presser Foot Half-stay HEE R 1
12 110050 Screw(M3.5-0.6 x 4.5) = 1
13 2157072 Presser Foot, C. Set(04) T (58) ]
14 2157204 Presser Foot Stitch Tongue(O4) I 1
15-1 2157102 Presser Foot, C. Set(Y5) HIE) 1
15-2 2157103 Presser Foot, C. Set(Y6) I (f8) 1
15-3 2157100 Presser Foot, C. Set(X4) BT (4E) 1
15-4 2157101 Presser Foot, C. Set(X5) I (58) 1
16-1 2157205 Presser Foot Stitch Tongue(Y5) I 1
16-2 2157206 Presser Foot Stitch Tongue(Y6) m 1
16-3 2157208 Presser Foot Stitch Tongue(X4) JHA 1
16-4 2157209 Presser Foot Stitch Tongue(X5) m 1
17 2157121 & Presser Foot, C. Set(Y5) T (fH) 1
18 2107631 ¢ Presser Foot(Lower) HI(T) 1
19 2107650 ¢ Presser Foot Stitch Tongue(Y5) 1IN 1
20 2107670 & Presser Foot Tape Guide BIFr—7HAR 1
21 001230 ¢ Screw(3/32-56 x 3.8) Exy 1
22 2157139 ¢ Presser Foot, C. Set(Y5) T () 1
23 2157205 & Presser Foot Stitch Tongue(Y5) M 1
24 2157030 & Finger Guard Za4vHA-R 1
25 2157047 & Thread Chain Guide ERACIR 1
26 2157046 & Presser Foot Spring Setting Piece t AN g oy 1
27 270011 & Screw(3/32-56 x 1.8) xRy 2
28 2107523 ¢ Presser Foot Spring HINx 1

AZ8000G



29

C DEVICE

|

AZ8000G



C DEVICE C¥E 29
-
Ref.No Parts No. Description m A Amt. Req
1 2109932 C Device, Complete Set CEE(1R) 1
2 0033939 Hose Band(1/4 inch) =AY R(1/414>F) 1
3 1094011 Hose Nipple(¢ 8-PT1/8) IR—XZw 7L 1
4 1097000 Regulator(AR2000-01BG) LF¥al—% 1
5 009960 Screw(M5-0.8 x 16} xRy 2
6 000669 Washer Ty 4
7 000600 Spring Washer ATV TTw v 2
8 000009 Nut Fv bk 2
9 1097001 Regulator Support L£1 L —7EGHR 1
10 006905 Wood Screw(¢ 5.1 x 20) ARy 2
11 0010263 Connector{¢ 6-PT1/8) aAxU 45 1
12 1096000 Nylon Hose(4 X 6 X 2000mm) FAOYKR—R 1
13 1298000 Air Valve, Complete Set T7/NL7HE) 1
14 0033938 Collar(6.4 x 13 X 9mm) H7— 1
15 005040 Screw(11/64-40 x 85) Exy 5
16 0033937 Return Spring I 7NV T HEBINER 1
17 0033936 Air Valve Holder TF7 /LTS A 1
18 0033935 Air Valve Stop IFRITR NI 1
19 000334 Nut Fvhk 1
20 005505 Adjusting Screw(11/64-40 X 16) B 1
21 1090133 TAC Valve, C. Set TAC /L Z (#8) 1
22 0010052 TAC Valve TAC/LT 1
23 000623 Gasket Ny FY 2
24 0010112 Joint(¢ 6-Mb) WEF 2
25 0010280 Connector(¢ 6-PT1/8) WF 1
26 0010310 Venturi Tube RyFalE 1
27 0033940 Hose Band(3/8 inch) IR—RXIN> R(3/8-1 > F) 2
28 1096004 Vinyl Hose(12 x 18 x 1500mm) Ez—Jlik—2R 1
29 1096005 Vinyl Hose(12 X 18 X 500mm) EZ—JLik—X 1
30 0011987 UL Clamp uLss>~7 3
31 009814 Wood Screw(¢ 3.1 x 20) AxY 3

AZB000G



30

B3 DEVICE

AZ8003G/B3

AZ8020G/B3

AZ8000G



B3 DEVICE B3 % & 30
- |
Ref.No Parts No. Description m % Amt. Req
1 2109907 B3 Device, C. Set B3&E(HH) 1
2 2101133 Back Tack Cutting Unit BRIV B (1) 1
3 2101134 Thread Chain Cutting Knife Holder HETE 1
4 0023184 Thread Chain Cutting Knife X 1
5 0023169 Thread Chain Cutting Knife Holder Spacer HE{F&AR— 1
6 003637 Screw(1/8-44 x 2.5) xRy 2
7 004205 Screw(11/64-40 X 18) jI2=$7) 1
8 0024308 Thread Chain Holder TIRET 1
9-1 0023182 Thread Chain Holder Spring(Standard) Z2IR# T/ VR () 1
9-2 0033711 Thread Chain Holder Spring(with Stronger Pressure) ZEER# /SR (/UR ERRWY) 1
10 000361 Adjusting Nut EEHTNRBHS Y b 2
11 000535 Washer Ty 1
12 110044 Screw(M3-0.6 X 14) IExy 1
13 2101050 Cloth Plate J20X7L—hk 1
14 0036905 Synchronizer Positioning Pin RyyaFrEy 1
15 110009 Screw(M4-0.7 X 8) Exy 1
16 0081848 Synchronizer Cushion R¥varEryovyay 1
17 2157070 Presser Foot, C. Set(04) HI(HE) 1
18 2157000 Presser Foot Hinge HIbe>vy 1
19 110004 Screw(M4-0.7 x 8) xRy 1
20 2157020 Presser Foot(Lower) HI(T) 1
21 2157204 Presser Foot Stitch Tongue(04) N 1
22 2107643 Finger Guard TavHA—FR 1
23 000444 Washer Ty 1
24 005036 Screw(1/8-44 x 56) xRy 1
25 0034535 Thread Chain Guide ERAAR 1
26 004237 Screw(3/32-56 x 1.7) Xy 1
27 2157040 Presser Foot Half-stay HEEH 1
28 110050 Screw(M3.5-0.6 X 4.5) Exy 1
29 2108008 Stitch Plate(04) #HiR 1
30 2109010 Differential Feed Dog BIxY 1
31 2109011 Main Feed Dog ®ix 1
32-1 2157108 Presser Foot, C. Set(X4) I (48) 1
32-2 2157109 & Presser Foot, C. Set(X5) I (%) 1
33-1 2157210 Presser Foot Stitch Tongue(X4) I 1
33-2 2157211 & Presser Foot Stitch Tongue(X5) n 1
34-1 2108013 Stitch Plate(04) iR 1
34-2 2108119 & Stitch Plate(X5) ik 1
35 2109015 Differential Feed Dog gixEY 1
36 2109016 Main Feed Dog iy 1

AZ8000G



31
CH20 DEVICE(1)

AZ8000G



CH20 DEVICE(1) for AZ8000G
|

CH20 =& (1)

31

RefNo Parts No. Description m A Amt. Req
1 0023714 Device Supporting Plate EBEIHHR 1
2 009150 Screw(11/64-40 X 11) Ry 1
3 0023726 Device Holder Base RENMNE 1
4 0023750 Device Holder Base Fixing Spring Plate EEIRT & EE/\FR 1
5 0023763 Supplementary Fixing Spring Plate e TANE S 1
6 004353 Screw(9/64-40 X 7) Ry 4
7 0023715 Solenoid Holder Fixing Spring Plate YV L /4 RE{TEERE/NFR 1
8 0023769 Fixing Spring EREIEEEIE /R 1
9 000533 Washer Ty 1

10 001175 Screw(9/64-40 X 8) I8 1
11 005589 Screw(1/4-40 X 14.5) jI=8) 1
12 000621 Conical Spring Washer mIRRxTy v 2
13 0023725 Solenoid Holder V0L /4 RERftE 1
14 000613 Washer A 1
15 000306 Nut Fvb 1
16 001333 Stop Screw(3/32-56 x 3.9) AbhyrIxry 1
17 0026470 Rotary Solenoid Cover A—%YUvy L./ RANR— 1
18 005000 Screw(9/64-40 X 5.7) =3 2
19 0011190 Rotary Solenoid(Large) A—% UYL /A RX) 1
20 005550 Screw(11/64-40 x 13.5) Exy 1
21 0036111 Hemming Guide Intertocking Lever EREEL /- 1
22 0036132 Retaining Ring Ay IUvT 1
23 0094491 Cord Clamp(¢ 3.4-2N) - dA—ko35327 1
24 0023711 Guide Pin ' A1 REY 1
- 25 004358 Screw(9/64-40 x56) ExY 4
26 005585 Adjusting Screw(11/64-40 X 10) HERY 1
27 001049 Sticker RN —-2 1
28 0023723 Guide Collar H1RAS— 1
29 003638 Screw(11/64-40 x 4) kxR 1
30 0023717 Solenoid Holder Cover VUL /A RBREERN— 1
31 000322 Lock Nut Oy oFyk 3
32 001326 Positioning Screw(9/64-40 x 7.5) fIBRARY 1
33 0063612 Cord Clamp(¢ 6.8-4N) aA—-KoZ>7 2
34 0023722 Solenoid Supporting Plate VL /A REUEHR 1
35 004406 Screw(11/64-40 x 8) bRy 2
36 0011191 Rotary Solenoid(Small) O—%UYyL./A4 Ryl 1
37 007606 Adjusting Screw(9/64-40 x 20) MEIRY 2
38 000014 Washer Tyy 2
39 000002 Spring Washer A7V T Iy v 2
40 000012 Nut(M3) Fw 2

Ref. No 41 to 58

See the following page.

AZ8000G



31
CH20 DEVICE(1)

AZ8000G



CH20 DEVICE(1) for AZ8000G
]

CH20 % & (1)

31

Ref.No Parts No. Description m 4 Amt. Req
41 0023718 Edge Guide Interlocking Lever AZ4 REHL/IN— 1
42 005038 Screw(11/64-40 x 8) xRy 1
43 0023712 Edge Guide Interlocking Plate 274 REREER 1
44 005588 Screw(11/64-40 X 2.1) Exy 1
45 0023713 Edge Guide Holding Shaft A ST 1
46 0023700 Hemming Guide Interlocking Shaft EREE 1
47 009931 Screw(11/64-40 X 26) Ji=8) 2
48 000550 Fiber Cushion a9 e AN 4
49 0023779 Cushion(Vinyl) VL /ARy gy 2
50 000010 Conical Spring Washer VA SYRAVEIE 4 4
51 0020538 Rubber Cushion BRI L 2
52 000334 Nut Fvhk 2
53 110065 Screw(M4-0.7 X 12) rxy 3
54 280000 Screwed Pin(11/64-40 X 12) Erxy 1
55 2110327 Adjusting Lever EL /N — 1
56 160001 Screw(M4-0.7 X 4) Exy 2
57 2101038 Adjusting Screw Guide WEIRIACR 1
58 0060248 Cord Clamp(¢ 5.3-3N) dA—Ro5>7 1

AZ8000G



32

CH20 DEVICE(2)

AZ8000G



CH20 DEVICE(2) for AZ8000G
|

CH20 &i& (2)

32

Ref.No Parts No. Description m A Amt. Req
1-1 2101391 Blind-Hemming Guide,C.Set(for 25mm) % (#H) 1
1-2 0023740 Blind-Hemming Guide, C. Set(for 35mm){Extra) B ($EH) 1
2-1 2101390 Blind-Hemming Guide R 1
2-2 0023739 Blind-Hemming Guide(Extra) EREEER) 1
3-1 2101393 Hemming Positioner el R 1
3-2 0023741 Hemming Positioner(Extra) ESIEERE R (FEE M) 1
4 004236 Screw(3/32-56 X 4.2) = 1
5 005036 Screw(1/8-44 X 5.6) xRy 2
6 0023744 Hemming Guide Bracket, C. Set EARTE A (GR) 1
7 000335 Lock Nut Ovo+wvy bk 1
8 006820 Adjusting Screw(9/64-40 X 12.3) HEIRY 1
9 0036161 Anti-shock Rubber EREE T L 1

10 001202 Screw(9/64-40 X 6.6) Exy 1
11 003637 Screw(1/8-44 x 2.5) rFxry 3
12 1200182 Side Seam Detector Unit R—ILIC(#H) 1
13

14 005588 Screw(11/64-40 x 2.1} Fxy 1
15 0023747 Blind-Hemming Edge Guide, C. Set E A (HR) 1
16 0023724 Blind-Hemming Edge Guide ERE 1
17 0023707 Slide Edge Guide 2741 RER 1
18 0023705 Slide Edge Guide Holder X741 RERZT 1
19 007609 Screw(9/64-40 X 9) Exy 2
20 0023708 Sensor BRANF 1
21 0023737 Slide Edge Guide Pressing Spring A 71 REHRREV/INF 1
22 005000 Screw(8/64-40 X 5.7) kxR 1
23 0023709 Collar(2 X 5 X 5mm) ho— 1
24 004237 Screw(3/32-56 X 2.6) xRy 2
25 0023710 Sensor Spring BRAFRY /IR 1
26 0023756 Magnet Unit NTxRy MER) 1
27 001613 Screw(3/32-56 X 4.5) Ry 2
28 2101394 IC Positioner, Complete Set ICFRETE (48) 1
29 2101395 IC Positioner IC A& 1
30 005591 Adjusting Screw(1/8-44 X 6.2) MRy 1
31

32 0023703 Raterally Sliding Plate EGEZZ1 R 1
33 004440 Screw(11/64-40 x 8.3) Exy 2
34 0023767 HemmingPositioner(forLightMaterials)  #23| @& R (&4 8) 1
35 0023768 Spacer(for Light Materials) ERAR—Y (EF) 1

AZ8000G



33

CH20 DEVICE(3)

AZ8000G



CH20 DEVICE(3) for AZ8000G
]

CH20 %& (3)

33

RefNo Parts No. Description m & Amt. Req
1 1200006 Presser Foot Switch Unit IR A v F(fR) 1
2 110013 Screw(M4-0.7 X 8) Ry 3
3 0023734 Magnet for Presser Foot Switch NTRY b 1
4 004353 Screw(9/64-40 X 7} 18 2
5 0023720 Switch Plate Spacer A4y FIRAR—Y 1
6 2121021 Switch Plate A1y FiR 1
7 005587 Screw(2/64-40 X 8.6) xRy 1
8 005512 Guide Screw(11/64-40 X 3) A1 RxY 1
9 2151013 [2101040] Presser Foot Lifter Lever HIEs LI~ 1

10 2111011 Oil Cooling Fan Magnet Unit P CESAN ) 1
11 1200095 Rotation Detector Unit FR—JLIC(#R) 1
12 2101124 Cord Bushing d—-RJwvya 1
13-1 0011943 Power Cord(for 100 Voltage) BIRI— K100V A) 1
13-2 0011944 Power Cord(for 200 Voltage) EIEI— R(200V A) 1
13-3 0011945 Power Cord(for 220 Voltage) BRI~ K (220V A) 1
13-4 0011946 Power Cord(for 380 Voltage) EBIEI—F(380VAH) 1
14 0011709 Control Box Stay Ry 9 X271 4
15 006905 Wood. Screw(¢ 5.1 x 20) ARY 10
16 0011180 Control Box, Complete Set TSR (FH) 1
17 0011182 Control Board CH HlfEAR 1
18 0011974 Voltage Regulator EEEIC 1
19 0011183 Power Board CHERER 1
20 0011192 Knee Switch, Complete Set Bs 2w F(f8) 1
21 0092232 Knee Switch Holder BER A v FEUTR 1
22 0011189 Knee Switch BRAA v F 1
23 300031 Washer Ty 4
24 300033 Spring Washer A7V Ty ¥ 2
25 100038 Wing-Nut Favrvhb 2
26 0035722 Cord Bushing d-RTwvya 1
27 2151012 Tension Disc Eyelet Support FIBEEUIHR 1
28 110106 Screw(M4-0.7 X 8) jl=) 2
29 004265 Tension Post(Short) HREAFEGRE) 2

AZ8000G



34

SC10 DEVICE

AZ3000G



& SC10 DEVICE SC10%E 34

RefNo Parts No. Description m 4 Amt. Req
1 2151067 Lint Removal Pipe &1/ 1
2 2151066 Pipe Clamp A TEENY R 2
3 110094 Screw(M4-0.7 X 6) =87 2
4 2151059 " Blowing Hole Screen - REEOKR 1
5 2151057 Wind Guide Plate(Front) BZEAR(FD 1
6 110001 Screw(M4-0.7 X 5.4) IExy 2
7 2151058 Air Deflector BERER 1

AZ8000G



35
EXTRA PARTS(1)

Feed Dog plated with Rubber S/8—3%1)
AZ8000G . AZ8003G, AZ8020G

AZ8003G-03, 04 AZ8003G-06, AZ8020G-Y6
reversed teeth

AZ8000G



€ EXTRA PARTS(1)

RefNo Parts No. Description m & Amt. Req
1 2109070 Differential Feed Dog BIxY 1
2 2109074 Main Feed Dog ®xY 1
3-1 2109072 Differential Feed Dog b 1
3-2 2109078 Differential Feed Dog Bk Y 1
4 2109076 Main Feed Dog &x) 1
5-1 2108093 Stitch Plate(0O3) iR 1
5-2 2108094 Stitch Plate(O4) £ 1
6 2106100 Differential Feed Dog A% 1
7 2109013 Main Feed Dog #BxEy 1
8 2106101 Auxiliary Feed Dog IEY 1
9 2106012 Differential Feed Dog(06, Y8) BizEY 1

10 2109349 Lower Looper(Special coating) TI—REEHRIA—FT 1 D) 1
11 2151015 Cloth Plate(Right) Unit JO0X7L—ME)H) 1
12 110003 Screw(M3.5-0.6 X 6) ExY 1
13 - 000535 Washer A ¢ 1
14 0020700 Edge Guide, Complete Set LT EREE) 1
15 110008 Screw(M4-0.7 X 8) =) 1
16 0022430 Edge Guide, Complete Set YT EH ) 1
17 0022432 Edge Guide WrER 1
18 001330 Screw(9/64-40 x 3.8) Fxy 1
19 0022431 Edge Guide Swing-out Lever AAVTTP LI~ 1
20 000172 Conical Spring Washer mXx27y o+ 1
21 004150 Screw(11/64-40 x 5.2) xy 1
22 000334 Nut Fvhk 1
23 0022434 Edge Guide Swing-out Lever Holder R > 77Tk LN—EHE 1
24 005506 Screw(11/64-40 x 8) Ry 1
25 0022433 Edge Guide Swing-out Lever Holder Support ERENS & 1
26 0022437 Edge Guide Swing-out Lever Stop L/XA—=X kw/t 1
27 001227 Screw(1/8-44 x 3.8) xry 1
28 0022435 Edge Guide Positioning Pin EHREEL > 1
29 0022436 Positioning Pin Holder Spring EHREEE B IT/AXR 1
30 001225 Screw(1/8-44 X 2.8) xRy 1
31 110047 Screw(M4-0.7 X 10) xRy 1

AZ8000G



36
EXTRA PARTS(2)

AZ8000G-04
non step Ex#iL

AZ8003G-03
non step ER% L

AZ8003G-04
non step B4 L

AZ78020G-X4
non step Ex%L

AZ8020G-X5
non step 4L

AZ8020G-Y5
non step EE7LL

AZ8020G-Y6
non step 4L

AZ8020G-Y6

same arranged slots with Yb
Y5 ERUEUES

AZ8020G-Y6

without non-s!ipper
BULESHLL

AZB000G




& EXTRA PARTS(2)

RefNo Parts No. Description m A Amt. Req
1 2108100 Stitch Plate(04) R 1
2 2108024 Stitch Plate(03) TR 1
3 2108010 Stitch Plate(O4) #HR 1
4 2108022 Stitch Plate(X4) R 1
5 2108023 Stitch Plate(X5) R 1
6 2108020 Stitch Plate(Y5) iR 1
7 2108021 Stitch Plate(Y6) TR 1
8 2108097 Stitch Plate(Y6) iR 1
9 2108117 Stitch Plate(Y6) iR 1

AZ8000G



Ful ly-submerged Setting

18
- &1
: &
! ~>12
; & :

@y, O 21 22 g
&—12 23

EXTRA PARTS

31-1
31-2

AZ8000G



MICELLANEOUS SUPPORTING BOARD
e

2T RE K

37

RefNo Parts No. Description m Amt. Req
1 2150212 Belt Cover NI HIR— 1
2 110015 Screw(M4-0.7 x 25) Exy 2
3 2150213 Supplementary Belt Cover AL BN — 1
4 110013 Screw(M4-0.7 x 8) kxy 2
5 2100339 Supporting Board SR 1
6 000070 Hanging Nut BUFvH 4
7 009861 Hanging Bolt(Semi-submerged only) & YRl b EHSERDH) 4
8 2101450 Spacer(15mm) RTRANR—Y 4
9 2101451 Spacer(5mm) (See the below) FHIRAR—Y(TEEZR) 4

10 0020064 Supporting Board Rubber Cushion SR TLEE 8
11 000162 Washer(Semi-submerged) 7w (EER) 4
11 000162 Washer(Full-submerged) Ty (&) 20
12 000016 Nut(Semi-submerged) F v MMELR) 8
12 000016 Nut(Full-submerged) v MMEER) 20
13 2100375 Chute(Upper) Support ¥ 2 — M E)EUTR 1
14 005624 Screw(M4-0.7 x 10) Ry 4
15 2100337 Chute(Upper) Ya—hk(E) 1
16 2100338 Chute(Lower) Ya—MF) 1
17 009864 Hanging Bolt(Full-submerged only) BURIL MEEHDH) 4
18 009871 Bolt(Full-submerged only) NIV MERDH) 4
19 0020057 SupportingBoard Connector(Full-submergedonly) 2 R TE(EILHD ) 2
20 0020045 Supporting Board Sleeve(Full-submergedonly) =7 HRA Y —F (&R D H) 2
21 2100336 Supplementary Chute Cover > a— B AN— 1
22 000538 Washer AR 1
23 140011 Wing Bolt(M4-0.7 X 6) FauRiLb 1
24 2100374 Chip Receiver{Semi-submerged only) tIEZ 7 (#HXDOH) 1
25 350007 Wood Screw(¢ 3.5 X 16) ARY 2
26 0020078 Idler, C. Set(for Left Footing Pedal) 74 RS (#H) 1
27 0020077 Idler Support 74 RSEMAIR 1
28 009992 Screw(M4-0.7 X 10) xy 2
29 0020076 Idler 7A4RZ 1
30 009995 Screw(M3-0.5 x 5) ExY 2
31-1 2150175 Timming Gauge(AZ8000G, 8500G) BAZTT—Y 1
31-2 2160018 Timming Gauge(AZ8032G, 8035G) FAZT5— 1

Note : Not necessary when the thickness of Table is 45mm.
(F) 7— 7N DOEZ45mmD & FIIRE,

AZ8000G



38

14

1-2

AZB8000G



THREAD STAND

RiIA

38

RefNo Parts No. Description m 4 Amt. Req
1-1 9620693 Thread Stand, C. Set(3 Spools Type) RIZ&(fH) (3HRHLMA) 1
1-2 9620694 Thread Stand, C. Set(4 Spools Type) RiL& (#H)(44%F) 1
2 9620631 Column Cap AZLFrv/ 1
3 9620670 Column Pipe(Upper) AZ LA () 1
4 9620689 Thread Guide Holder(Large) A4 RRILF(X) 1
5 911002 Screw(M4-0.7 x 20) Exy 1
6 911001 Screw(M4-0.7 X 12) xRy 3
7 910001 Nut Fv bk 4
8 9620673 Column Pipe Connector OS5 LA THF 1
9 911006 Screw(M5-0.8 x 13) =) 2

10 910000 Nut Fv bk 5(6)
11 9620675 Column Pipe(Lower) OS5 LA T7(TF) 1
12 930052 Washer Ty 1
13 930053 Spring Washer AU T Tvovy 1
14 910003 Nut(M16-1.5) Fv bk 1
15 9620702 Thread Hanger(2 Spools Type) AL w RNV ARERA) 4
16 9620703 Thread Hanger(3 Spools Type) ALy RNV HEBAEARA) 2
17 9620700 Thread Eyelet ' 71Lvyhk 3(4)
18 9620688 Thread Hanger Holder ALy RNV EF 2(4)
19 911060 Screw(M6-1 X 15) =87 2(4)
20 9620691 Thread Guide Arm HARF7—14 1
21 9620690 Thread Guide Holder(Small) HA RAILF (N 1
22 9620663 Thread Guide(3 Spools Type) AL v RAA RSARA) 1
23 9620678 Spool Cushion RTI=NVovay 3(4)
24 9620679 Spool Pin A 7— )L 3(4)
25 9620680 Spool Mat RA7=I~N v~ 3(4)
26 9620681 Spool Seat Disc Z4m 3(4)
27 930055 Spring Washer A7V T T+ 3(4)
28 9620665 Thread Guide(5 Spools Type) AL w RAA R(BERRA) 1

AZ8000G



39

WARNING LABEL EEH SNV

LABEL Parts No. Description
N R mf
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
b -
AEE
B BATIHDZET B,
L2FREEEEDOIT o e
e 390143 RIEEEINIL
HEERETBT L, IRAFER
EBRE->THS. &
BLREZ PR D3R,
RV EBETEI L,
ASETEL| Coni-ERTD &f_*(:,t‘
BERAMvT et
ADANGRR | s T homiizct '
OTb —Go DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
furn off power b s A
supply and wait BEEESAL
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
T—AINIL
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
EEEARFRTINIL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
THEE Sy s
CAUTION FHEESNIL
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH -STEPPING MOTOR AND
390148 | SOLENOID
=imERE ERERINIL
CAUT I ON




LIST of MAIN SPARE PARTS
(EEZHEmYRXRN)



40

AZ8000G class LIST of MAIN SPARE PARTS(EEH&E Y Z b)

Main Parts|Needle Presser Presser Presser Stitch
Clamp Foot, Foot Foot Tongue
C. Set Hinge ‘ (Lower)
Models &t 1 A () By D BI(F) BIDM
AZ8000G-04(CH20) 2159102 2157086 2157000 2107030 2107004
04-M " " " " 1/
AZ8003G-03 2159102 2157049 2157000 2157020 2157199
04 " 2157050 " " 2157200
04/K2 " 2157062 " 1" "
04/B3 " 2157070 " " 2157204
04/B3/K2 " 2157072 " " U
AZ8016G-02 2159102 2157185 2157002 0024505 0024506
02-5 " 2157186 2157005 2157022 "
AZ8019G-05 2159102 2157096 2157000 2107178 2107179
AZ8020G-Y5 2159102 2157057 2157000 2157020 2157205
Y5/K2 " 2157102 " " "
Y6 " 2157058 " U 2157206
Y6/K2 " 2157103 " " "
X4 2159101 2157054 " " 2157208
X4/K2 " 2157100 " " _n
X4/B3 " 2157108 " " 2157210
X5 " 2157055 " n 21_57209
X5/K2 " 2157101 " 1" "
X5/B3 " 2157109 " " 2157211
AZ8025G-Y5 2159102 2157118 2157000 2107631 2107650
Y5/K2 " 2157121 " " "
Y6 " 2157119 " " 2107651
X4 2159101 2157116 " " 2107652
AZ8032G-Y5 2169102 2157057 2157000 2157020 2157205
AZ8035G-Y5 2169102 2157118 2157000 2107631 2107650
Y6 " 2157119 " " 2107651
AZ8039G-Y5 2159102 2157138 2157000 2157020 2157205
Y5/K2 " 2157139 " " "
AZ8045G-04/K2 2159102 2157158 2157000 0022153 0021876




Thread Stitch Differential Main Auxiliary Upper Lower
Chain Plate Feed Dog Feed Dog Feed Dog Looper Looper
Guide
TR A sHE b)) iy D) Ep—r% | F—s%
2108000 2109000 2109001 2109067 2109320 2109347
2108032 " ” 1/ 17 "
0034535 2108002 2109007 2109006 2109067 2109320 2109347

" 2108003 2109005 " " " "
2107219 1/ n /] 1/ " "
0034535 2108008 2109010 2109011 " " "
2107219 " 17} " " " "
0022156 2108016 2109017 2109018 2109019 2109320 2109347
2157048 2158013 2109007 2109006 2109067 " "
2107180 2108107 2109045 2109046 2109042 2109320 2109347
0034535 2108004 2109005 2109006 2109067 2109322 2109347
2107219 " " " " " "
0034535 2108005 2109009 " " " "
2107219 " " " " 7] "
0034535 2108006 2109005 " " " "
2107219 " " " " " "
0034535 2108013 2109015 2109016 " " "

" 2108014 2109005 21 09006 " 1" "
2107219 " 17} " " " "
0034535 2108119 2109015 2109016 " " "
0034535 2108004 2109005 2109006 2109067 2109322 2109347
2107219 " " " /4 " /]
0034535 " " 1/ /] " "

” 2108006 " 1/ " " "
0034535 2108062 2109084 2109086 2109052 2109342 2109348
0034535 2108062 2109084 2109086 2109052 2109342 2109348

" 2108063 " " n n 17
2157045 2108106 2109038 2109006 2109052 2109322 2109347
2157047 1/ " 1/ 1/ " "
2107219 2108003 2109020 2109021 2109067 2109320 2109347




41

INDEX
AZ8000G Page =1
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
000002 31 39 000487 8 14 001225 35 30
000009 - 29 8 000526 5 23 001227 35 27
000010 2 6 000528 11 38 001228 17 16
000010 19 27 000532 7 14 001230 21 12
000010 31 50 000533 14 27 001230 23 18
000012 31 40 000533 15 15 001230 24 10
000014 4 44 000533 31 9 001230 28 21
000014 9 35 000535 15 49 001326 31 32
000014 31 38 000535 30 11 001330 15 25
0000716 37 12 000535 35 13 001330 35 18
000016 37 12 000538 25 24 001331 14 37
000022 19 31 000538 37 22 001333 31 16
000035 6 26 000550 31 48 001613 32 27
000070 37 6 000561 11 39 001892 27 29
000162 37 11 000567 6 48
000162 37 11 000567 13 6 : 003302 18 5
000172 14 34 000600 29 7 _ 003636 5 22
000172 15 22 000613 2b 29 1 ‘ 003637 1 10
000172 35 20 000613 31 14 003637 2 23
000177 4 9 000621 25 28 003637 6 23
000178 4 7 000621 31 12 ' 003637 15 44
000234 25 34 000623 29 23 003637 18 7
000306 25 30 000629 9 26 : 003637 25 21
000306 31 15 000629 22 28 : 003637 30 6
000322 4 26 000644 1 5 _ 003637 32 11
000322 31 31 000644 4 25 : 003638 31 29
000331 18 4 000653 4 30
000334 14 35 000665 14 9 : 004097 8 45
000334 15 23 000669 11 6 , 004100 19 26
000334 29 19 000669 29 6 004106 14 45
000334 31 52 000688 7 27 004106 15 33
000334 35 22 000690 11 34 004125 25 45
000335 32 7 000726 1 36 004131 17 6
000361 15 48 000755 27 5 004131 27 10
000361 30 10 000779 9 31 004138 17 10
000393 6 45 000932 17 20 004138 18 11
000419 13 30 000933 17 21 004139 19 14
000444 2 9 004139 27 11
000444 8 42 001049 31 27 004150 14 33
000444 16 7 001123 1 4 004150 15 21
000444 19 18 001123 25 36 004150 35 21
000444 20 7 001175 31 10 004182 18 17
000444 21 9 001196 14 43 004182 19 15
000444 23 156 001196 15 31 004204 17 14
000444 24 7 001202 32 10 004205 15 45
000444 28 7 001203 2 21 004205 30 7
000444 30 23 001225 14 42 004236 27 14

000456 13 41 001225 15 30 004236 32 4



INDEX

AZ8000G Page =2
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
004237 8 39 005588 32 14 0011190 31 19
004237 16 10 005589 25 27 0011191 31 36
004237 17 8 005589 31 11 0011192 33 20
004237 18 13 005591 32 30 0011709 33 14
004237 19 9 005624 37 14 0011943 33 13-1
004237 20 10 006035 4 24 0011944 33 13-2
004237 21 14 0011945 33 13-3
004237 23 20 006202 19 33 0011946 33 13-4
004237 26 6 006444 14 48 0011974 33 18
004237 27 7 006444 15 36 0011987 29 30
004237 28 10 006816 1 22
004237 30 26 006820 32 8 0020004 1 15
004237 32 24 006861 13 29 0020005 1 16
004265 33 29 006905 29 10 0020016 2 22
004353 31 6 006905 33 15 0020045 37 20
004353 33 4 , 0020057 37 .19
004358 31 25 ~ 007006 14 28 ‘ 0020064 37 10
004404 27 8 - 007006 15 16 0020076 37 29
004406 31 35 007606 31 37 0020077 37 27
004440 32 33 007609 32 19 0020078 37 26
007619 14 46 0020118 4 6
005000 31 18 007619 15 34 0020137 T 29
005000 32 22 007623 27 21 0020271 8 44
005036 8 43 . 007627 25 37 0020350 11. 44
005036 14 16 _ 0020401 12 18
005036 15 7 009150 31 2 0020491 14 . 2
005036 16 8 009624 14 31 0020496 7 13
005036 19 7 - 009624 15 19 0020538 11 - 36
005036 20 8 . 009751 19 29 0020538 13 44
005036 21 10 009814 29 31 0020538 31 51
005036 23 16 009861 37 7 0020616 25 20
005036 24 8 009864 37 17 0020700 35 14
005036 26 9 009871 37 18
005036 28 8 009931 31 47 0021450 27 30
005036 30 24 , 009960 29 5 0021451 27 26
005036 32 5 009992 37 28 0021456 27 28
005038 31 42 009995 37 30 0021457 27 27
005040 29 15 0021876 26 7
005049 19 24 0010052 29 22
005075 1 30 0010112 29 24 0022153 26 4
005345 6 31 0010263 29 11 0022156 17 7
005505 29 20 0010280 29 25 0022215 4 46
005506 35 24 0010310 29 26 0022430 35 16
005512 33 8 0022431 35 19
005550 31 20 0011180 33 16 0022432 35 17
005585 31 26 0011182 33 17 0022433 35 25
005587 33 7 0011183 33 19 0022434 35 23

005588 31 44 0011189 33 22 0022435 14 40



INDEX

AZ8000G Page = 3
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight{g)
0022435 15 28 0023737 32 21 0033711 30 9-2
0022435 35 28 0023739 32 2-2 0033935 29 18
0022436 14 41 0023740 32 1-2 0033936 29 17
0022436 15 29 : 0023741 32 3-2 0033937 29. 16
0022436 35 29 0023744 32 6 0033938 29 14
0022437 35 26 0023747 32 15 0033939 29 2
0022443 14 47 0023750 31 4 0033940 29 27
0022443 15 35 0023756 32 26
0022444 14 49 0023763 31 5 0034293 11 49
0022444 15 37 0023767 32 34 0034535 8 38
0022445 14 32 0023768 32 35 0034535 16 9
0022445 15 20 0023769 31 8 0034535 20 9
0022446 14 36 0023779 31 49 0034535 21 13
0022446 15 24 0034535 23 19
0022447 14 38 0024083 4 4 0034535 30 25
0022447 15 26 0024084 4 3 0034867 14 25
0022448 14 39 0024084 25 43 0034867 15 13
0022448 15 27 0024095 2 25

0024130 21 1 0035722 33 26
0023169 15 43 0024130 23 21
0023169 30 &5 0024156 4 14 0036111 31 21
0023182 15 47-1 0024157 4 5 0036132 31 22
0023182 30 9-1 0024308 15 46 0036161 32 9
0023184 15 42 0024308 30 8 . 0036905 15 b4
0023184 30 4 0024421 17 5 0036905 30 14
0023473 12 26 0024446 2 20
0023580 17 22 0024503 17 15 0060248 31 58
0023700 31 46 0024505 17 4 0060297 14 51
0023703 32 32 0024506 17 9 0060297 15 57
0023705 32 18 0024506 18 10 0060297 16 15
0023707 32 17 0060297 17 28
0023708 32 20 0026470 31 17 0060297 18 18
0023709 32 23 0060297 19 39
0023710 32 25 0030748 13 27
0023711 31 24 0063612 31 33
0023712 31 43 0031111 4 8
0023713 31 45 0031831 13 9 0068202 11 29
0023714 31 1 0068517 3 15
0023715 31 7 0032604 6 34
0023717 31 30 0032879 1 23 0080503 13 26
0023718 31 41 0032919 7 24
0023720 33 5 0032952 4 12 0081848 15 56
0023722 31 34 0032962 4 11 0081848 30 16
0023723 31 28 0032971 4 13
0023724 32 16 0092232 33 21
0023725 31 13 0033024 3 14
0023726 31 3 0033627 1 24 0093090 5 7

0023734 33 3 0033711 15 47-2 0093303 4 37



INDEX

AZ8000G Page =4
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
0093864 7 16 110009 19 35 110050 15 59
110009 25 42 110050 16 12
0094491 31 23 110009 30 15 110050 19 37
0094562 25 39 110009 35 15 110050 20 12
110011 6 33 110050 21 16
0095027 11 8 110012 1 12 110050 23 11
110012 2 11 110050 24 12
100000 11 40 110012 3 9 110050 26 13
100001 1 13 110012 7 18 110050 28 12
100001 8 23 110012 8 8 110050 30 28
100001 25 5 110012 21 2 110053 13 45
100002 11 5 110012 23 22 110054 2 32
100002 25 8 110013 1 33 110064 3 19
100038 33 25 110013 2 2 110064 12 2
100073 8 2 110013 3 7 110065 8 22
110013 4 2 110065 31 53
110001 4 22 ~110013 4 20 110068 27 23
110001 6 29 110013 6 46 110070 12 24
110001 7 21 110013 33 2 110071 9 17
110001 25 14 110013 37 4 110071 22 19
110001 34 6 110015 37 2 110073 4 29
110002 6 36 110016 1 18 110076 2 8
110002 9 36 110016 11 43 110094 34 .3
110003 2 28 - 110017 11 45 110106 2 15
110003 35 12 110026 4 45 110106 33 28
110004 7 15 110026 12 33
110004 8 34 110031 1 14 120006 6 6
110004 12 3 - 110031 25 256 120006 7 -6
110004 14 12 110033 11 26 120006 9 b5
110004 15 3 110035 4 40 120006 10 . 5
110004 16 3 110035 7 12 120006 11 2
110004 17 3 110035 19 30 120010 8 17
110004 18 3 110036 5 13 120013 9 32
110004 19 3 110036 10 17 120017 1T 28
110004 20 3 110038 14 8 120017 8 20
110004 21 5 110042 27 32 120049 6 2
110004 23 9 110044 15 50 120049 7 2
110004 24 3 110044 30 12 120049 9 2
110004 26 3 110045 1 6 120049 10 2
110004 28 3 110045 13 32 120049 13 4
110004 30 19 110046 7 26 o
110006 6 18 110047 14 50 130001 9 16
110006 22 10 110047 15 38 130001 22 18
110009 4 36 110047 25 10 130002 12 15
110009 6 27 110047 35 31 130003 3 25
110009 9 12 110048 3 3 130003 12 35
110009 10 14 110050 8 36

110009 15 55 110050 14 53 140000 11 17



INDEX

AZ8000G Page =5
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref. No. Weight(g) Parts No. PageNo. Ref No. Weight{g)
140001 11 11 180003 12 28 320008 13 11
140002 10 12 180014 10 18 320009 13 23
140003 6 13 320012 13 46
140003 22 b 190001 11 41
140004 9 21 190015 2 13 330000 3 17
140004 22 23 190016 4 10 330008 3 16
140011 37 23 190088 8 1
140012 14 5 340050 8 6
140014 7 30 210009 9 30

210009 22 32 350007 37 25
150004 3 10

270001 27 25 390165 2 17
160001 1 8 270011 24 13 390166 2 18
160001 5 4 270011 28 27 390167 2 16
160001 8 31
160001 9 10 280000 31 54 910000 38 10
160001 11 33 280011 18 9 910001 38 7
160001 12 12 ) 910003 38 14
160001 13 3 300000 11 4
160001 25 17 300000 19 25 911001 38 6
160001 31 56 300004 1 27 911002 38 5
160002 6 4 300008 6 12 911006 38 9
160002 7 4 300008 9 20 911060 38 19
160002 9 23 300008 10 11
160002 22 25 300008 22 4 930052 38 12
160003 6 8 300008 22 22 930053 38 13
160003 7 8 300031 33 23 930055 38 27
160003 10 8 300033 33 24
160003 12 29 300040 17 25 1090133 29 21
160007 5 2 300043 1 34
160007 8 26 300106 10 19 1094011 29 3
160007 11 21
160007 12 10 310001 6 42 1096000 29 12
160016 6 19 370005 6 40 1096004 29 28
160016 22 11 310017 27 4 1096005 29 29
160027 5 14 310065 9 28

310065 22 30 1097000 29 4
170005 25 3 310073 13 20 1097001 29 9
170031 25 7 310081 13 38
170032 2 5 310089 6 16 1200006 33 1
170032 25 32 310089 9 24 1200095 33 11
170045 8 11 310089 22 8 1200182 32 12
170047 8 15 310089 22 26
170049 4 34 370090 13 42 1298000 29 13

310105 4 18
180001 8 12 310109 5 25 2049401 1 35

180002 12 23
180002 17 24 320008 6 47 2100006 1 1



INDEX

AZ8000G Page =6
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g)
2100009 7 22 2100215 10 1 2100374 37 24
2100011 1 7 2100219 10 9 2100375 37 13
2100012 1 9 2100221 9 19 2100385 14
2100014 1 3 2100227 9 15 2100502 6 28
2100024 2 24 2100227 22 17 2100518 8 19
2100032 13 43 2100229 4 38 2100533 6 41
2100035 3 1 2100241 11 14 2100534 2 27
2100037 3 21 2100242 117 13 2100535 6 43
2100047 3 4 2100243 11 15 2100536 6 44
2100050 14 17 2100244 11 16 2100538 2 19
2100052 14 19 2100248 11 9 2100580 8 5
2100052 15 53 2100249 117 10 2100602 12 11
2100053 T 17 2100251 11 3 2100642 5 36
2100088 9 3 2100252 11 28 2100642 6 20
2100088 10 3 2100253 11 30 2100671 11 22
2100098 5 34 - 2100256 11 35 2100672 11..23
2100099 8 25 . 2100257 11 46 2100673 1124
2100105 5 17 . 2100259 11 48 2100674 11 .25
2100111 5 12 2100262 11 31 2100854 9 33
2100117 5 19 2100263 11 37 2100856 2 31
2100136 6 11 2100264 11 47 2100861 3 13
2100136 22 3 2100266 11 12 2100864 1 20
2100137 6 7 . 2100267 11 32 2100865 12 1
2100138 6 14 2100269 11 27 2100866 12. 4
2100138 22 6 2100271 11 42 2100867 12 5
2100144 6 3 2100272 5 29 2100868 12 8
2100145 6 32 2100275 12 21 2100869 12 6
2100152 6 39 2100276 12 22 2100870 12 - 7
2100160 7 1 2100277 12 19 2100872 5 15
2100161 7 7 2100278 12 20 2100873 3 23
2100161 9 9 2100279 12 27 2100874 3 24
2100161 10 7 2100280 12 16 2100875 1 26
2100162 7 5 2100281 12 14 2100892 9 27
2100164 7 11 2100283 12 13 2100892 22 29
2100165 7 10 2100284 12 17 2100895 13 40
2100166 7 25 2100288 11 20 2100896 13 39
2100167 7 28 2100289 12 25 2100899 6 5
2100168 7 29 2100318 3 8 2100900 9 1
2100173 7 3 2100336 37 21 2100900 18 25
2100174 7 19 2100337 37 15 2100902 10 6
2100176 6 15 2100338 37 16 2100903 9 22
2100176 22 7 2100339 37 b 2100903 22 24
2100177 17 26 2100346 17 23 2100918 3 20
2100189 8 28 2100349 14 6 2100921 3 2
2100192 8 21 2100353 14 7 2100926 13 16
2100197 8 18 2100354 14 4 2100927 13 17
2100199 8 30 2100363 13 2 2100928 13 18
2100211 10 10 2100369 13 14 2100929 13 19



INDEX

AZ8000G Page =7
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref. No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
2100935 13 1 2101372 19 21 2107651 23 13-2
2100946 22 12 2101373 19 22 2107652 21 18
2100957 13 15 2101374 19 23 2107670 21 11
2100958 13 12 2101375 19 28 2107670 23 17
2100961 3 11 2101376 19 34 2107670 28 20
2101011 27 24 2101377 19 32 2108000 14 20
2101020 14 30 2101378 19 19 2108002 16 13-1
2101020 15 18 2101379 19 20-2 2108003 16 13-2
2101021 14 29 2101390 32 2-1 2108003 26 14
21071021 15 17 2101391 32 1-1 2108004 6 30-1
2101022 14 44 2101393 32 3-1 2108005 6 30-2
2101022 15 32 2101394 32 28 2108006 20 14-1
2101026 14 24 2101395 32 29 2108006 21 20
2101026 15 12 2101435 14 3 - 2108008 30 29
2101027 14 23 2101450 37 8 2108010 36 3
2101027 15 11 2101451 37 9 2108013 30 34-1
2101038 31 57 2106012 35 9 2108014 20 14-2
2101048 15 51 2106100 35 6 2108015 17 13
2101050 30 13 2106101 35 8 2108016 17 11
2101059 27 31 2107004 14 14 2108017 17 12
2101089 22 21 2107004 15 5 2108020 36 6
2101091 23 23 2107030 14 13 2108021 36 7
2101124 33 12 2107030 15 4 2108022 36 4
2101133 15 40 2107178 19 4 2108023 36 5
2101133 30 2 2107179 19 5 2108024 36 2
2101134 15 41 2107180 19 8 2108032 15 8
2101134 30 3 2107219 26 5 2108043 23 24-1
2101241 25 6 2107219 28 9 2108044 23 24-2
2101242 25 9 2107523 24 14 2108045 23 24-3
2101243 25 2 2107523 28 28 2108062 23 2-1
2101244 25 11 2107631 21 6 2108063 23 2-2
2101245 25 15 2107631 23 12 2108093 35 5-1
2101246 25 12 2107631 28 18 2108094 35 5-2
2101247 25 26 2107640 14 15 2108097 36 8
2101248 25 18 2107640 15 6 2108100 36 1
2101249 25 22 2107640 19 6 2108106 24 15
2101250 25 23 2107640 26 8 2108107 19 10
2101251 25 41 2107643 8 41 2108117 36 9
2101252 25 31 2107643 16 6 2108119 30 34-2
2101253 25 35 2107643 20 6 2108129 18 16
2101254 25 40 2107643 21 8 2109000 14 21
2101255 25 33 2107643 23 14 2109000 15 9
2101257 25 38 2107643 28 6 2109001 14 22
2101258 25 19 2107643 30 22 2109001 15 10
2101259 25 16 2107650 21 - 7-1 2109005 12 30-1
2101260 25 13 2107650 23 13-1 2109006 12 31
2101268 25 44 2107650 28 19 2109007 16 16

2101371 19 20-1 2107651 21 7-2 2109007 18 19



INDEX

AZ8000G Page =8
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
2109009 12 30-2 2109932 29 1 2150046 5 27
2109010 30 30 2110026 3 6 2150047 5 28
2109011 30 31 2110027 3 5 2150048 5 21
2109013 35 7 2110181 5 3 2150049 5 20
2109015 30 35 2110183 5 © 2150050 5 35
2109016 30 36 2110184 5 5 2150051 6 17
2109017 17 17 2110327 31 55 2150052 22 1
2109018 17 18 2111011 33 10 2150053 6 10
2109019 17 19 2111050 27 2 2150053 22 2
2109020 26 10 2111051 27 3 2150054 6 9
2109021 26 11 21110556 27 9 2150055 13 36
2109030 23 25-2 2111056 27 13 2150056 13 37
2109031 23 26 2111057 27 156 2150057 6 24
2109032 23 27 2111058 27 22 2150058 6 25
2109033 23 25-1 2111059 27 12 2150059 22 9
2109038 24 16 2111060 27 19 2150060 7. 9
2109042 19 17 - 2111061 27 17 2150063 12 9
2109045 19 16 - 2111062 27 16 2150064 11 . 1
2109046 19 11 2111063 27 6 2150065 11 18
2109047 19 12 2111066 27 18 2150066 11 719
2109048 19 13 2111067 27 20 2150067 12 34
2109052 23 5 \ 2121021 33 6 2150069 3 22
2109052 24 17 . 2129420 2 29 2150069 5. 33
2109067 12 32 .. 2150015 1 11 2150070 9 6
2109070 35 1 2150016 2 1 2150071 9 4
2109072 35  3-1 . 2150017 3 18 2150072 9. 7
2109074 35 2 2150018 2 4 2150075 9 8
2109076 24 19 - 2150019 7 20 2150075 1M 7
2109076 35 4 . 2150020 7 17 2150076 10 4
2109078 35 3-2 2150021 7 23 2150078 22 34
2109084 23 3 2150022 3 12 2150079 9 37
2109086 23 4 2150023 2 10 2150079 22 35
2109200 6 35 2150024 2 12 2150080 9 25
2109201 10 16 2150025 2 14 2150080 22 27
2109320 14 54 2150026 1T 19 2150084 9 14
2109320 15 60 2150027 4 35 2150084 22 16
2109320 16 14 2150030 4 16 2150085 9 13
2109320 17 27 2150031 4 17 2150086 22 15
2109320 18 20 2150032 4 19 2150090 9 18
2109320 19 38 2150035 6 37 2150091 22 20
2109320 26 15 2150038 5 10 2150004 13 25
2109322 9 29 2150039 5 16 2150095 13 24
2109342 23 28 2150040 5 24 2150096 5 9
2109347 10 15 2150041 5 26 2150097 13 28
2109348 22 33 2150042 5 32 2150100 5 11
2109349 35 10 2150043 5 18 2150105 6 1
2109907 30 1 2150044 5 30 2150110 4 28
2109911 15 39 2150045 5 31 2150111 4 31



AZ8000G

Parts No. PageNo. Ref.No. Weight{g)

Parts No.

INDEX

Page No. Ref.No. Weight(g)

Parts No.

Page =9

Page No. Ref.No. Weight(g)

2150112
2150114
2150115
2150116
2150117
2150118
2150119
2150120
2150121

2150123
2150124
2150125
2150130
2150132
2150139
2150140
2150141

2150142
2150145
2150146
2150147
2150148
2150150
2150154
2150175
2150201

2150202
2150206
2150207
2150210
2150211

2150211

2150212
2150213
2150214
2150225
2150226
2150227
2150709
2151000
2151012
2151013
2151015
2151054
2151055
2151056
2151057
2151058

OOV, ONPAEADEDPMMADMNOODMDMDMLDN

32
27
23
15
34
13
39
42
43
41
21
7
11
33
24
27
29
16
4
7
9
10
49
13
31-1
7
21
10
22
2
18
52
1
3
1
22
24
26
3
33
27
9
11
21
26
32
5
7

2151059
2151066

2151067

2157000
2157000
2157000
2157000
2157000
2157000
2157000
2157000
2157000
2157000
2157000
2157000
2157002
2157005
2157020
2157020
2157020
2157020
2157020
2157020
2157022
2157030
2157030
2157031
2157040
2157040
2157040
2157040
2157040
2157040
2157040
2157040
2157040
2157040
2157041
2157045
2157046
2157046
2157047
2157048
2157049
2157050
2157054
2157055
2157057

34 4
34 2
34 1
8 33
14 11
15
16
19
20
21
23
24
26
28
30
17
18
8
16
20
24
28
30
18
24
28
18
8
14
15
16
19
20
21
23
28
30
26
24
24
28
28
18
16 1
16 1
20 1
20 1
8 32

N

p—

w
OO DD,IDNMNNONDNNOODANDDNDN

N

S NN~ AN == oW gow N
NOTO —~ONN—-00—=0—=0RNNOGO M

2157058
2157062
2157070
2157072
2157086
2157086
2157096
2157100
2157101

2157102
2157103
2157108
2157109
2157116
2157118
2157118
2157119
2157119
2157121

2157138
2157139
2157158
2157185
2157186
2157199
2157200
2157200
2157204
2157204
2157205
2157205
2157205
2157205
2157206
2157206
2157208
2157208
2157209
2157209
2157210
2157211

2158013
2158014
2159008
2159101

2159101

2159102
2159901

8
28
30
28
14
15
19
28
28
28
28
30
30
21
21
23
21
23
28
24
28
26
17
18
16
16
28
28
30

8
24
28
28

8
28
20
28
20
28
30
30
18
18
24
20
21

6
27

32-2

1
17
13
10

1

1
15-3
15-4
15-1
15-2
32-1
32-2

21
40-1

16-1
23
40-2
16-2
5-1
16-3
5-2
16-4
33-1
33-2
14
15
18
13
19
21



AZ8000G

Parts No. PageNo. Ref.No. Weight(g)

INDEX

Parts No. PageNo. Ref No. Weight(g)

Page =10

Parts No. PageNo. Ref No. Weight(g)

2159906
2160018
2160019
2160050
2160051

2160051

2160100
2160122
2169102
3100060
3100061

3100129
3100329
3100345
3100370
3100370
3100371

9620631

9620663
9620665
9620670
9620673
9620675
9620678
9620679
9620680
9620681

9620688
9620689
9620690
9620691

9620693
9620694
9620700
9620702
9620703

25
37
23
22
18
22
18

4
23
13
13

5
13
13

6
13
13
38
38
38
38
38
38
38
38
38
38
38
38
38
38
38
38
38
38
38

1
31-2
6
13
23
14
21
1
1
31
33
8
35
34
38
8
13
2
22
28
3
8
11
23
24
25
26
18
4
21
20
1-1
1-2
17
15
16



dyamato

Vb= UaESERARA
VAMATO SEWING MACHINE MFG. C0,LT0

P/N 9710060(P)
No. 3-2 Edited in 2003.10

(AZB0ODOG) Printed in Japan 2003.10.1T@



	TABLE OF MODEL & DEVICE
	モデルと装置の記載一覧
	Contents
	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS COVERS(3)
	[P3]   カバー関係(3)
	[P4]   MISCELLANEOUS THREAD EYELETS
	[P4]   糸道関係
	[P5]   MISCELLANEOUS CRANKSHAFT & BUSHINGS
	[P5]   主軸及びブッシュ関係
	[P6]   NEEDLE BAR DRIVING MECHANISM
	[P6]   針棒機構
	[P7]   KNIFE DRIVING MECHANISM
	[P7]   メス機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   UPPER LOOPER DRIVING MECHANISM
	[P9]   上ルーパ機構
	[P10] LOWER LOOPER DRIVING MECHANISM
	[P10] 下ルーパ機構
	[P11] FEED DRIVING CONTROL MECHANISM
	[P11] 前送リ機構
	[P12] FEED DRIVING MECHANISM
	[P12] 送リ機構
	[P13] LUBRICATING MECHANISM
	[P13] 給油機構
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P14] UPPER KNIFE(Angle Type), AZ8000G
	[P15] AZ8000G-M
	[P16] AZ8003G
	[P17] AZ8016G
	[P18] AZ8016G-5
	[P19] AZ8019G
	[P20] AZ8020G-X4, X5
	[P21] AZ8025G
	[P22] AZ8032G, 8035G(1)
	[P23] AZ8032G, 8035G(2)
	[P24] AZ8039G
	[P25] AZ8045G, 8045G/K2(1)
	[P26] AZ8045G-O4/K2(2)

	↓DEVICE/装置
	[P27] K2 DEVICE(1)
	[P28] K2 DEVICE(2)
	[P29] C DEVICE
	[P30] B3 DEVICE
	[P31] CH20 DEVICE(1) for AZ8000G
	[P32] CH20 DEVICE(2) for AZ8000G
	[P33] CH20 DEVICE(3) for AZ8000G
	[P34] SC10 DEVICE

	[P35] EXTRA PARTS(1)
	[P35] 特注部品(1)
	[P36] EXTRA PARTS(2)
	[P36] 特注部品(2)
	[P37] MICELLANEOUS SUPPORTING BOARD
	[P37] 受ケ板関係
	[P38] THREAD STAND
	[P39] WARING LABEL
	[P40] LIST of MAIN SPARE PARTS
	[P40] 主要部品リスト
	[P41] INDEX
	[P41] 索引

